220, 222 and 442
Compact Tractors -
Prior to S/N 9646801

Parts Catalog D1123




MODEL 220, 222 AND 442

REVISION RECORD LOG COMPACT TRACTORS

REVISION
NO.

,NSDEA;TEED 1969 & 1970 MODELS, PRIOR TO S/N 9646801
Parts Catalog D1123

L

RINTE,
N

Hi-Liter 1-77 2500 ° w/

Note: This Parts Catalog replaces the previous
issue - C1123 - which is obsolete

and should be discarded.

Z
3
4.
5

TS/6-6-76

Printed in U.S.A.

J | Case

A Tenneco Company

Service Parts Supply

700 State Street
Racine, Wisconsin 53404







CASE 220,222 AND 442 COMPACT TRACTORS

A

Y -

TRACTOR MODEL AND |
SERIAL NUMBER

L, SERIAL AN

SICATION NUMBER

TRACTOR MODEL DESI

ENGINE MODEL DESIGNATIONS

.
220 TRAC%@@ C 15964 K241 A Engine
\j) Spec. No. 46617 D
222 TRACTOR C 15965 K301 A Engine
Spec. No. 47382 B
C 15965 K301 A Engine
442 TRACTOR Spec. No. 47382 B

When using this catalog, notice the reference to serial

_S‘eridl Numbers

numbers of various components noted here and listed in

‘the '"description' copy By referring to correct serial num-
bers, proper parts identification will be assured.




GENERAL INFORMATION

indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical indexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

lHlustrations

All parts are illustrated in "Exploded
Views" which show the individual parts in
their normal relationship toeach other. Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the "Reference Number' column and are fol-
lowed by the part number, description and
quantity required.

Orders

Orders shouldplainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make itnec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page n r as those they replace
and the "issu ber and date will be

advanced.

ve that revised Parts Book
erted into their respective
®s as soon as received. Failure
i1l lead to confusion and defeat the
of the book.

Indented parts in the descriptive lisf
The quantity shown in the '""Numbe

REF. PART NO 3 DESCRIPTION REQ'D
A 55159 YDNINDER ASSY -rear steering . ... ..o o0 oo o v oo oo 1
28 A 56208 SOCKET ASSY -rearcylinder . . .. ... ............ 1
29 A 55956 PLUG - adjusting, socket asSy . . . . . . o e v oo o0 v v o 1
30 A 55957@ SEAT - socket Dall. . ... s s wmmmvae s s 5 wmes s o s 2
31 A 56210 SPRING - s0cket . . . . . . v v i i ittt i e e e et e e 1
32 A 56209 SEAT - socket spring . . ... .cccceeveeoccosocneos 1
33 G 45175 CLAMP ASSY - socket assy . . . v v v v v v o v v v v v oo oo 1
16- 836 BOLT - 1/2" x2-1/4" N.F.N€Xu i o v 56 00 s v 5 5 a0 s 1
34 132- 104 PIN =.cotter: 3716" %X 8" . o . oo lain b i e b w0 sts e 1
35 A 55889 STUD - ball,socket & cylinder . .................. 2
36 13- 410 BOLT - 1/4" x5/8"'N.C.,hex. . .. ... ............. 4
37 92- 4 LOCKWASHER - 1/4" SAE . . .t ittt cevnonns 4

Terms "Right Hand” and "Left Hand”

"Right Hand" and "Left Hand" sides of this machine are determined by standing at the rear

of the unit and facing in the direction of forward travel.




Air Cleaner:. « e« coe s
Battery ccceocecocoee
Belt, Starter-Generator.
Breather, Crankcase - .

" Camshaft «.....
Carburetor -« .« .
Connecting Rod . . . .

Crankshaft .. . .
Cylinder Block -«
Cylinder Head « ¢ + « «
Electrical System
Engine Block & Attachmg

Parts «ccccc.e
Exchanger, Heat ...
Exhaust System . . . .
Fan s s cccococeos

°
°
4 o o o o
e o o o o
e e e o o

Axle, Front - e e e 0o oo o
Axle, Rears e coccooee
Baffles & Shrouds e« « « ..
Brakes ¢ cc e s0600s00600
Decals ¢ cocccocoooooe
Electrical System « o ¢ « »
Fenders ccecccooooosose
Frame ¢ c o cococeoose
Grilles e e e e e s 060000 o0
s HILCH « oe o o0 e o 5iis # w15 ®
Hood cecceoecceooscscscse

Hydrau]ics s e W e e v
Coupling, Pump Drive -
Hoses, Lines & Fittings
Motor, Hydraulic Drive

ALPHABETICAL INDEX
ENGINE SECTION

220 & 222 442

« 5

i % e & Bl
ceeeeol?
SR
isweeiw 7
ceeeeel9
R
iesede O
s el
ceeeea13
.. 57-59
... 13-15
ceee.o43
cosess b
¢ v ow v 925

Page

BASIC T

Pump:eeececcocococcoocooooocccsa
Valve, Controle c e o s e o coc0soosoaesosad?

L
%

...-..39
vis s nis 229
R
oo+ +49-51

o« o 049-51

Filter, Breather « « ¢ e o ¢ e ¢ oo
Flywheel ¢ e e o o o 0000 soe
Fuel Strainer « ¢ s ¢ « ¢ « & .
Fuel System=s e« c e s ¢ o s
Gasket Kits ¢ s o e o o o » oo

GOVErNOre o ¢ o s 00000

Muffler « ¢ e o o e 606 s 0 006 0 0o

Qil Pane e s oo eoeoe oo
Piston s ¢ 00006« PR
Pulley, Clutch « -« - - 4

Spark Plug « .« «.
Starter-Generato Y oo s
Tank, Fuel. - - - @

Throttle Li
Valves -« - .

@©

R SECTION

Hydraulics (Continued)

e o o o o o o © o o

Valve Control Linkagee. . . .
Implement Lift Lever <« c oo o
Instruments. e e o s o ¢ o o Shieyetens
Models D8 & D10 Wheel Weights
Model F26 Three Point Hitch . .

Model F27 Three Point Hitch Adapter

220 & 222 442

Model F22 & F24 Sleeve Hitch « « «
Model F18 Counterweight Brackets
Model F11 Shaft Drive PTO - -
Model F30 Hydraulic Lifte « « ¢ ¢ o «

Pulley Clutche ¢ ¢ ¢ o o« o e
Seat, Operator'ss e s e« o«

Steering Wheel & Gear . .
ToOl BOX o+ s e6o0cs00eeo
Transmission « ¢ s o0 0
Wheels, Front & Rear. . .

°

°

Page

«e1H

e © o o o © e o

v v e df]
ce..39
-57-59
..65
o w'T1
.73
.75
.77

..... . s

. «25-27
“ oe .31
% wn w05
ce..81
ce..dl
.







CASE

REF. PART NO.,

WO 00 =TI U wWDbDor

W Do

K0A235100
129- 409
KO 275341
NSS

A 70090
NSS

177- 94
195- 512
KOA 536
NSS

C 10372
61- 510

Printed in U.S.A.

220 222 AND 442 COMPACT TRACTORS &

AIR CLEANER

DESCRIPTION REQ'D
AIR CLEANER ASSEMBLY « ¢ ¢ e o e v v e v e vnens e s e 1
NUT -wing 3/8"NC v v v vt oo veennnn E T T B A 1
GASKET = 2iY DOYII « ¢ o ¢ 6 6.6 5 s 6.6 6 6 6.6 60 ooeossnnseness 1
COVER - air cleaner (Order KOA235100) .. .. v v v oo ve.. 1
ELEMENT - aircleaner, , ., . .. .ot oeeveveeeeocesanss i
BASE - air cleaner (Order KOA235100). . . . v v v v v v v v oo 1
SCREW - fillister head 10-32 x 5/16" . . .. .. v v e e v v v vee.. 3
WASHER - plain 8/16" . . v i v it it ettt e e enonsenennes 3
WASHER - COPPEr ¢ ¢ ¢ e e 0 e o eoweon S A B L B T F IO C o g 1
EXHAUST SYSTEM ®
MUFFLER - exhaust (orde 03@ AT et e e L N i
GASKET - exhaust pad . . . NT. ..., Tl P J 1
SCREW - 5/16-18 x 5/8" S5 o PR S P 2
&\)@ D
July 1976






CASE 220,222 AND 442 COMPACT TRACTORS 7

CRANKCASE BREATHER

REF, PART NO, DESCRIPTION REQ'D
1 25— 104 NUT - 1/4" NC HeX s+ cccvooscoescossocsocscctassnsas 1
2 92- 4 LOCKWASHER - 1/4H ........... e e s s e s e s s e 0 e RN |
3 KO 275220 STUD - valve COVEr  © o s o 5 6 6 68665 ¢6cseooooessssesss 1
4 KO 275143 COVER -vValve ¢ s e s o e s o0 00 oo oeeaes e ee e s e e e s ee oo 1
5 KO 231032 SEAL -breather « « « ¢ ¢ s s e 6 o0 e o 0 e o oeos c e e e s e e e e 1
6 KO 235048 GASKET - breather plate -« - - - s ($58 Site @ W el @ R Sie ) e e W 1
7 KO 235118 FILTER - breather o o « c o c s o o 06 0 a0 0 a s o acoecoaos o S0 wiie 1
8 KO 235117 BAFFLE - breather « « c ¢ o o ¢ ¢ e o ¢ 6 660606600 e o s e s e s 0 e e o 1
9 KO 235047 REED - breather« « o « o o o « e AT Y S RS e AR e W @ e 1
10 KO 235631 PLATE - breather. « « « » P R T R 1
11 KO 275144 GASKET - valve COVEI o s o0 o 0 2 0 0 o o o= wl e W s O A SR R, 1

220 CAMSHAFT AND VA S

14 KO 235826 VALVE - exhaust ««ecveeenn.. O\ ) S |
15 KO 235008 VALVE - intake. . . . . . ......... T
16 KO 230170 INSERT - exhaust valve seat . « . {(. . Ao kRO R IS 1
17 KO 235007-S GUIDE - valvee o o« o o o -« X i me e EE e R R .2
18 KO 235011 SEAT - valve spring. « « « « « Qs eie v eeie w awe e s s o2
19 KO 235010 SPRING - valve....... X s e d . § % mmrn o e e o e 2
20 KO 230011 RETAINER - valve sprigg. S e R AR B P G R .
21 KO 240013 LOCK - valve retaine % .............. o s w e s e e 4
22 KOA235327 LIFTER ASSEMBLY-XN 5 - s e e vvnnnn SOl e e 2
23 NSs SCREW - tap 117 TR S % e 1
24 Nss LIFTER - v o A e R b AT e e W e s am il
25 KOE235646 CAMSHAFET 1

26 KO 275066
26 KO 275067
27 KO 235053
28V 34346
29 KO 230265

%ALVE_e}d]aust...o.... ..... e o0 c0 06000 00 o I |

37 KO

38 KO VALVE « dfifakes s o sisn o & s s e S T T 1
39 KO INSERT - exhaust valve seat « « e ¢ c o s 0 0 s 00 B A I I |
40 KO 0 GUIDE = valvees « ¢ o o o s 06 06 00000« 50 CON 00008 G0an o s e B ow D
41 KO 235011 SEAT - valve Springe « c e s o s o s e o coeoooao $ b sieis e e e e 2
42 KO 235010 SPRING = GAlVels s 5 s:6:6 5 & st &6 66,6 o sife & & 510 & o S % e R e 2
43 KO 230011 RETAINER - valve Springe « « e o e o e o o o« N S F 2
44 KO 240013 LOCK - valve retainer . « « « « 058G oD R og 60 00an0o0 0000000 4
45 KOA235327 LIFTER ASSEMBILIY s s o6 ¢ 6.6 % & 5.6 6 % o 845 5 o0 e 5. 5 a0 o o o0 o oo 2
46 NSS SCREW - tappet adjusting e « « e e o o 000 Sl A e e s E e T E 1
47 NSS LIFTER ~VALVE 5 e o siis 5 5 610 6 o & T T e 1
48 KOE235646 CAMSHAFT ASSEMBLY ¢ ¢ c 0 600 cccccoecsoocscsoocscscsssl
49 KO 275066 SPACER - camshaft, .005" ¢« c e e e 0o e e S w e v s o s UAR
49 KO 275067 SPACER ~ camshaft, .010" « . oo o c cie s oo s s oo v s 00 0 # s UAR
50 KO 235053 PIN-camshaft. .. oococooecosoocncos O o L 1
51 \% 34346 SPRING - actuating « « « s e o ¢ ¢« o &« I 1

52 KO 230265 INSERT - intake valve Seat . « v oo s v ov o b6 oo 56 o 0o s o5 o 1

Printed in U.S.A. July 1976







TN

=
b
5

= OO0 wn K

11

13
14
15
15
15
16
16
16
17
18
19
20
21
22
23
24
25
26

CASE 220,222 AND 442 COMPACT TRACTORS
220 CRANKSHAFT,PISTON — CONNECTING ROD
. PART NO., DESCRIPTION REQ'D
NSS PISTON AND ROD ASSEMBLY (Std, size) s e ccccecoecsonn 1
KO 235287 RING SET - piston (For oversize, see item 16) = =« ==« o« - 1
NSS RING - tOp compression ........................ 1
NSS RING - 2nd compression (Includes expander) « =« « s+ ¢ o 1
NSS RING - oil (Includes expander)es « « « « « - IR AT I 1
KOA235611 PISTON ASSEMBLY (For oversize, see item 15)« ¢+« oo« - - 1
KO 235004 RETAINER - piston pin = ccccevcccececscececeossn 2
KO 235572 PIN - piStOn ................................ 1
NSS PISTON . % o s 0 « o 500 4 o 850 0 o 450 ts wiw iwle o 8 m i %0n » 0 a2 s 1
KOA235139 CONNECTING ROD ASSEMBLY (For undersize,
see item 18) e s 0 o 8 e e s 0 s e 0 o .
KO 235003 WASHER - Special ..........................
92- 6 LOCKWASHER ....... © o 6 o o 6 o 00 c 6 60 00 6 0 o s 0 o o
KO 236611 SCREW -~ cap, connecting rod -« - -
NSS ROD - connecting ==+ -°--. .
KOA235569 PISTON ASSEMBLY - .010" oversizes :
KOA235571 PISTON ASSEMBLY - ,020" oversi
KOA235616 PISTON ASSEMBLY - .030" overs@
KO 235288 RING SET - piston .010" ovexsige *
KO 235289 RING SET - piston .020" overs Qe . .
KO 235290 RING SET - piston .030" ovgTsiae s« ¢ = -
KO 235573 PIN - piston, .005" overgiZees/« « « « =« o
C 18101 CONNECTING ROD A Y - .010" undersize
R 16287 OIL SEAL - crankshaf{Neadr® « e e« ¢ oo
40035 BEARING - cranksheftjall = o c e cc oo ce o
W 5063-S KEY - 1/4" Sa. mp Coupling)
KOB235711 L ST A Y g S T 1
A 27001 6" x1-3/8" (Flywheel) « « - « - e s oo e 1
C 18097 kshaft front o ¢ ¢ c e e o s e e e 6 6 6 0606 6 06c0sooeaec 1
195- 541 e e e e e s A N 1
131- 301 al Marsden 5/8" NFeccecoooooeosoe . I I |
Printed in U.S.A. July 1976

9







222 AND 442 CRANKSHAFT.PISTON — CONNECTING ROD

CASE 220,222 AND 442 COMPACT TRACTORS

REF. PART NO,

OO -JO O & WhorF

NSS
KO 235889
NSS
NSS
NSS
KOA235827
KO 235811
KO 235803
NSS
KOA237344
KO 235003
92- 6
KO 236611
NSS
KOA235865
KOA235866
KOA235867
KO 235890
KO 235891
KO 235892
KO 235868
C 18102
R 16287
40035
w 5063-S
KOB235949
A 27001
C 18097
195- 541
131- 301

<

Printed in U,S.A.

DESCRIPTION REQ'D
PISTON AND ROD ASSEMBLY (Std. size) e+ ¢ oo« sie teiie s Gz 1
RING SET - piston (For oversize, see item 16) s« = e e v e v o v s 1
RING - top cOompression® « ¢ s s s s s o oo eeeeeenoosnon 1
RING - 2nd compression (Includes eXpander) « ¢ oo o o000 il
RING - 0il (Includes expander). - « « + o « o « oo m e e s P |
PISTON ASSEMBLY (For oversize, see item 15) <« e e e 0 o ... 1
RETAINER - piston pin ..... N I O EALID e S S e 2
PIN - piston. ... ... .. SE R e W e B E e SRS W s 1
PISTON:. . ¢ o0« oiia fe sl mite i e wi siis e e b erel o etie e e1hT i i sl 1
CONNECTING ROD ASSEMBLY (For undersme, see 1tem 18). ...1
WASHER - speciale ¢ o ¢ e v e v 00 ewws
LOCKWASHER « ¢ o0 5 o 0'0 s e7a:% s o &% 5.
SCREW - cap, connecting rod . .
ROD - connecting « .« cc oo v v e

PISTON ASSEMBLY - .010" oversize .
PISTON ASSEMBLY - .,020'" oversize
PISTON ASSEMBLY - .030" oversi . s

RING SET - piston .010" oversize @
RING SET - piston .020" ove .

RING SET - piston .030" over S35 goon

PIN-piston,OOS"oversiZe@. AP S S
CONNECTING ROD ASS .010" undersize « « e e e ¢ o 0 0 e o1
OIL SEAL - crankshaf F%.. ............. I T |
BEARING - cranksh G0 O LSO C 08 i s hiel e st e lo e R R,

KEY - 1/4" Sq. x p Coupling) «% « v e e v v« Ca B Em e e . 1
CRANKSHAFT - L LR e R e e e 1
KEY - flat 3/ Mg 1-3/8" (Flywheel) » » & v v nnvwosnn 1
OIL SEA front.........................1
WASHE‘%’ ..... Oy DU P e R Sl 1
NUT - i arsden 5/8'" NFe ¢ e e o e voooscosossoonsesl
July 1976




12




CASE 220,222 AND 442 COMPACT TRACTORS 13

220 ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO,

IO U WD

KO 271077
KO 235175
KO 270889
KO 236546
KO 237658
KO 235747
KO0OB236303

€ 24138
KO 230170

KO 230265

KO 235007-S
KO 235125-8

C 18103
41- 18
113- 206
192- 21
KO 235025
KO 235026
192- 19
113- 6
KO 235353
KO 237808
192- 21
113~ 207
C 14399
R 16287

40035
KO 235757
KO 235070
205- 27
KO 235815
192- 21
113- 207
18097

A 27365
KO 235748
C 14398
C 14906
C 23858
B 59393
KO 220174
KO 235048
KO 275144
KO 235025
KO 235353
KO 235757
KO 235070
KO 237658
Cc 22738
A 72100
KO 275341
KO 235057

Printed in U.S.A.

DESCRIPTION REQ'D
BOLT - cylinder head (Length 2-1/4") « ¢+« .. ceecs e 8
BOLT - cylinder head (Length 2-1/2"p ¢ ¢« e v o e v e 0t ceceno..n 3
WASHER - cylinder head Dolt o e e s e 0o c o oo coooeoocscoosesoon 9
HEAD - cylindere e « s e e e e o e a0 o a o 5 s c 06 s o e e e e e s e s e 1
GASKET — hedifh = 5 ¢ 66 5 & 6% % 8 a5 @ &1 5.5 % & 5.6 6 & 6 8% & 3 s |
DIPSTICK (used on models pI‘lOI‘ to S/N 9641001 o v e v o v v eeews 1
BLOCK ASSEMBLY - cylinder, short (Includes crankshaft,
rod assembly, camshaft, valves, bearings and plate). « « + « « o« 1
BLOCK ASSEMBLY - cylinder, stripped (Std. bore) « « « - « . . .1
INSERT - exhaust valve « c oo o .
INSERT - intake valve seat ...
GUIDE = ¥alVEeis o # siis & 5 st w090 si%s & or.6ifous o si6s & o & o
SHAFT - stub, gOvernor. « - < « « « « «
BEARING - needle, governor shaft. . . . .

PLUG - exXpansiOne « o « s oo s s oo o0
BOLT - 3/8" x 7/8" NC hex plated -
LOCKWASHER - 3/8" plated. « « - = ¢
GASKET - camshaft cover « « « « @

COVER - camshaft gear. - o\ *
LOCKWASHER - 1/4" plated e
BOLT - 1/4" x 1/2" NC pl

GASKET -o0il panc e o c s \e d)s e s o 00 ccoscscocsccsoscsas
BASE - oil pan. . . %....... s % @ at e
LOCKWASHER - 3@ T P T |

BOLT - 3/8" x 1V plated sv o o o% 5 o smmte sinie = o enn m e s 4
PLUG -oil drafimT st e o o o e o o« e h el WG B e RO es |
OIL SEAL trear......... R R O I 1
BEARING @; EDALL « o e e e v veeennann e
GASKF %%7 bearing plate, 010"« ¢ o e v e vt vv oo cnnnns 6
GASKE stiim, .010". - - < » ¢ S Se e Ea e @ BNt W 8 UAR
PLU(C e on, tlmlng hOlE: © o eo0 @ o 'siie @ o oiis @ & oo s & siie s & e s 1
P] bearing (Can use KO235815) « « c e o co oo escsoccsns 1
NIV ASHER. = 3/80 BLAbEd o visn 556 5 0 v s's 6 0 6% # 5095 & & 9. 4
BT ~3/8"X1"NCplated o ceeeeeeoencosocenaccsnss 4
SEAL - crankshaft front « ¢« ¢ e ¢ o 6 ¢ c e ¢ s e 0 0 e 00000 ses 1
LYWHEEL o¢ccccosccesas T 5 G e b Sl e R 1
WASHER - special, plated « ¢ e s s e e e e v ev v w7 e W e ke e W A .1
NUT - special, Marsden 5/8" NF« ¢ « e ¢ ¢ e e et v vnonnnnnons 1
DIPSTICK ASSEMBLY (used on models S/N 9641001 and after). . .1
WO RING = 0HPSEICK .5 ¢ v 6.6 % 64 5 6 6 o 08 6 & 06 5 & o 615 & o500 56 1
STRAP - lifting o e ¢ ¢ o o 0 o o o W eiteiis s @ aile @ @ wiie (s 8 siieie BEW st
NIPPLE - 0il drain extension « « « o « « » 88000000000 C0D s C0Ta 1
GASKET - plug, 0il draine. « « e s e e s e o e e o e oo ooeoosnas R |
KIT - engine gasketand seal <+ ccccocceccocccccccccscccss 1
GASKET - fuel strainer DOWL « ¢ « ¢ ¢ o 6 6 e 6 e s s s s o ccosons 1
GASKET = Dreaker COVEI s « o o« o s 0 6 o o 6 0 e s s s s asooocoosa 1
GASKET - breather plate ¢ c e o e e o e s o ocooosocoeocs sa el
GASKET = valve COVEr « o oo o0 oo s s mize o s site le 4 8 .e i ® 1
GASKET - camshaft gear COVEr o oo oo oo oooo oo 590000 a ok
GASKET - 0il pan « « ceccececoeeones 6 % RIS R S e e e 5
GASKET - shim, bearing plate, ,010" ...... ... T e 6
GASKET = shimy c0L0' i cn % s s s oo v o8 d @ ain e oiaios UAR
GASKET ~ cylinder head « « o ¢ e ¢ e e e 0 00 s 0 v S 6B B e 1
GASKET - fuel pump flange . « « o o & wite in @ sife e % s o n e wte e d
GASKET - carburetor flange « « « o c e e c e o 6 s e 0 606 0506000 1
GASKET - carburetor airhorn ... ...ceeeeceecooecooceos 1
GASKET - 0il pan (Not used on this model)e « e ¢ e o o e o a0 s s 1

July 1976







CASE 220,222 AND 442 COMPACT TRACTORS 15

222 AND 442 ENGINE BLOCK AND ATTACHING PARTS

REF, PART NO. DESCRIPTION REQ'D
1 KO 271077 BOLT - cylinder head (Length 2-1/4") ¢ cceeocoeocccccecs B
2 KO 235175 BOLT - cylinder head (Length 2-1/2")c ¢ « e v e v e 000 u o e e s 3
3 KO 270889 WASHER - cylinder head bolt « ¢« ¢« o .. I L IR AR A A R 9
4 KO 236438 HEAD - cylinder . . . . « . S e d e T T 1
5 KO 237658 GASKET -head .. coecco.o o 5 syl W s e sl W8 s elesm @ 8 @ L
6 KO 235747 DIPSTICK - (used on models prior to S/N 9641001) « « « o e o o o o = 1
7 C 24141 BLOCK ASSEMBLY - cylinder, short (Includes crankshaft,

rod assembly, camshaft, valves, bearings and plate) « ¢ ¢ « ¢+ o 1
8 C 24140 BLOCK ASSEMBLY - cylinder, standard bore « «cecocoecooee. 1
9 KO 230170 INSERT - exhaust valve « « « . » e e e e o I o1
9A KO 230265 INSERT - intake valve s€at. . o o v v v v oo s o s o novososans 1
10 KO 235007-S GUIDE - valve ¢ e oo ooooe I B W R e e e W e 2
11 KO 235125-S SHAFT - stub governor «.....co.. L T Ty, 1
12 C 18103 BEARING - needle, governor shaft. .. . ceesteesssen e 1
13 41- 18 PLUG - eXpansion « « e e o s s o o o & 474 Sl s £ e G O v s
14 113- 206 BOLT - 3/8" x 1-1/4" NC hex plated cesesescssese d
15 192- 21 LOCKWASHER - 3/8" plated « « » » {C S\Pu o« . . e eeeeiaiiia
16 KO 235025 GASKET -~ camshaft cover. . . . o 00 ao00odoch oo g il
17 KO 235026 COVER - camshaft gear . .\ . 50 000G 50 8 6 06 0 G 0.0 0 o 1
18 192- 19 LOCKWASHER - 1/4" plate Oolis & & a8l b st Sl e S W e G

19 113- 6 BOLT - 1/4" x 1/2" NC p

20 KO 235353 GASKET - oil pan . . . A G ey e A A D o o O e 1
23 KO 237808 BASE - oil pan .. . %... ........... 5o o oo a B il
24 192- 21 LOCKWASHER - I m s v m e i imettie 5 S S B e e o e 4
25 115- 204 BOLT - 3/8" x xplateds v ov P v s vai s sive e s we s e 4
26 C 14399 PLUG - oil dra@n\O3SH . . .« . S 5 5 O ) O T 1 o () £ O ) o 1
27 R 16287 OIL SEAL ¢ QRKENATE TEAT o o v o v v e e e 1
28 40035 BEARIN¢ 2N aftball...... SR e R e e R B Ed S BB e e 2
29 KO 235757 GASKE T \shiip bearmgplate .010". o+ < ey ]
29 KO 235070 GAS 3 m, 010N G s e e e e s s RS oo e A UAR
30 205- 27 tton, timing hole ¢« o o oo s cmm o cimie s s wie o o 50 o5 s 1
31 KO235815 DEATING & o iie & o 506 & 8 506 6 & 6 aed & 56 AT O D O 1
32 192~ ASHER ~ 3/8" plated s « o o v s 50 v s o0 s s s sas s o eeos 4
33 113- 207 @,LT -3/8"x1"NCoplated « e e conoeace 0 O BT B e o 4
34 C 1809’7 SEAL - crankshaft front « « o c ¢ ¢ ¢ o & » e e e
35 8 FLYWHEEL.................. ....... T e e 1
36 WASHER - special, plated. « .« ... o o atisli e & ave m @ W & 1
37 NUT - special Marsden o - ceeeoeeceooooocsocsosococcsssssl
38 S DIPSTICK ASSEMBLY (used on models S/N 9641001 and after). . 1
39 A 27365  MO"RING - dipstiCK e e s oo s s et eeccencsnsosccssnsass 1
42 KO 235748 STRAP - lifting ..... P e e W W e RS e s W S e e s T @ w 1
43 C 14398 NIPPLE - oil drain extension « ¢ ccoceceoececeooeccooocscss A |
44 C 14906 GASKET - plug, 0il drain . c e e o e e s s oo coooossocossoacsl
45 C 23858 KIT - engine gasketandseal « « « c 2 0 e e 0 o0 e o e S ewEe B B e e ]
48 B 59393 GASKET - fuel strainer 00wle « « « c e s s s c oo o 00 0o cesoos 1
49 KO 220174 GASKET - breaker COVEr ¢ e oo oo oo oo S W e R W R & 1
50 KO 235048 SEAL -breather......c.ccc000 6§ sl s & eiiere 8 siie s @ e 1
51 KO 275144 GASKET - valve COVEr . ¢ c c o s o 06 s s s 0 06 6 060000 A R R |
52 KO 235025 GASKET - camshaft 2ear COVer. . e c c oo s s s 0 s s s s s 00 oass 1
53 KO 235353 GASKET -oilpan . . . v .cceo oo Tt e e e 1
54 KO 235757 GASKET - shim, bearing plate, .010” 6% & s @ is wiis e ® eiveiis e e 6
54 KO 235070 GASKET-smm,.OlO”......_...................UAR
55 KO 237658 GASKET - cylinder head « <« o i R TR P e i
56 ¢ 22738 GASKET - fuel pump flange . ........ N U P |
57 A 72100 GASKET - carburetor flange . « « c o e e e et o coeceonccsssl
58 KO 275341 GASKET - carburetor air horn « « c e e e s e e s s s 60 6 o000 as 1
59 KO 235057 GASKET - 0il pan (Not used on this model) e« ccccooeeoee]

Printed in U.S. A, July 1976






CASE 220,222 AND 442 COMPACT TRACTORS 17

BAFFLES, SHROUDS AND CLUTCH PULLEY

REF. PART NO. DESCRIPTION REQ'D
1 C 18296 DEFLECTOR - €ngine @il - « « « o c o e o e o e o v ot e socecnoass 1
2 192- 19 LOCKWASHER - 1/4" plated « « « « e e o s oo e oo novooosoonass 2
3 113- 6 BOLT - 1/4" x 1/2" NC hex plated - - - - « . ce oo cee e 2
4 KO 235955 BAFFLE - cylinder head ....ccc00¢.% N O G R T O .1
5 KO 235368 BAFFLE - carburetor side air. . . « o o« .. s o se O T |
6 KO 235207 PULLEY: = STATtE . « & v s v o siie v 5 siis 5 sninis o 5 %isim & & o'l = 50 5168 56 1
7 KO 235052 SCREEN - blower airintake . . ... ccceeooocoocoeososos a ol
8 195- 515 WASHER = 1/4" plated . o < v siws oo o6 9 55 5% 6 @ 6o 5 @ 5cs & & 60 & 4
9 192- 19 LOCKWASHER - 1/4" plated v v v oot veeoeeveeenns . w5 wRE s 4
10 175~ 436 SCREW - 1/4" x 5/8'" NC truss head Phillips, plated . . . ...... 4
11 KO 235951 HOUSING - DIOWET . & ¢ o e e o c e o s s coscoososscossnscsesss 1
12 113- 2 BOLT - 1/4" x 3/4" NC hex head plated ....... R RO A
13 192- 19 LOCKWASHER - 1/4" plated v v v v e et veeeeonnceeannenns 4
14 KO 235054 BAFFLE - cylinder .. ... N AN L E I e 1
15 NSS CLUTCH - pulley, repairs page 27 (or 19905 clutch
andC15721screen)ooaoeuae GG ST P O i |
16 C 10312 SPACER_short.....,..,“.a‘,..,..,.,“,..”,.“1
17 C 17217 KIT - fan, engine e cc oo oc oo 6000 e e s 060 e eo0o0oe o ]
18 195- 104 WASHER - 3/8" plain =« - » “ SRaE 51 elatie el oo e e Ve tls alle Natka oie]
19  192- 21 LOCKWASHER - 3/8" - - 600 so0eo0eeocooooseocosno ]
20 115- 208 BOLT - 3/8" x 3-1/2" Nt r pulley clutch) e s e e oo oo ool
1 C 23902 BELT - drive, starter, I I e IR |
22 C 12603 CHANNEL - deflecto, %1
23 NSS CLUTCH ASSEMB % airs page 25 (order C19005 clutch) - « « 1
24 KO 235954 SHAFT - stub ( odels prior t0‘S/N 9641001) c e o o s e oo o 1
25 192~ 21 LOCKWASHE S S R o e T S A s e e
26 113- 208 BOLT - WNC-REE & 5 & a5 6 566 & & 66§ 565 @ o w 4
27 W  5063-S KEY - @ e o miis & Sds GWE S 0SS E 66§ Bags © e L

@9 FUEL SYSTEM

REF. PART NO. %@ DESCRIPTION REQ'D
1 A ARBURETOR ASSEMBLY (Repairs, page 19)¢ e s ceco oo cosesl
2 A GASKET - carburetor flange o ¢ « o e oo o o o o s e P |
3 C ELBOW - fuel pump and carburetors « « e o e o e s e s 0 000 oo w3
4 214- CLAMP = HOSECa o « o 06 4 % 66 % o 685 % 0p6 & 06 % % @ a6 % @ e m e .4
5 C HOSE—carburetor51/4”.................... wite i w sl
6 192- 20 LOCKWASHER - 5/16" .................... o o = aile e s siie D
7 113- 103 BOLT - 5/16" X 1" NCheX «escoccecocecsssososonsssel
8 KOA235845 FUEL PUMP - (10 H.P. model) 220 (repairs page 19) . « « e « e« o .1
9 71- 410 SCREW - 1/4'" x 5/8' NC fillister head « « « « « « « & ccecs s es el
10 193- 60 LOCKWASHER—1/4”........... ..... o ia 8 W e (s i wiie @ wiece 2
11 KO 275341 GASKET - 2ir hOTTe ¢ o ¢ o o e o 6 s o 6 6 6 6 s cocosococosssscsssse 1
12 C 22987 FUEL PUMP - (12 H,P. model) 222 and 442 (repalrs page 19)¢ .. .1
13 C 22738 GASKET - fuel pump mounting « « « « e e e o o o o oo B T |
14 C 10657 ELBOW ASSEMBLY -fueltank e cccoccccecececescs e s eoee el
15 A 62079 CLIP - fuel line e« « o « « « GO0 OC00000 00000 el SRR e Tl e T 2
16 C 17574 HOSE = fUE] 1iHC o a0 50 ¢ o 60 5 & 016 5 510 o106 & & a8 & I TR R ) |
17 C 13411 TANK = Ul 6.5 @ 96 5 5 5 a6 % & & ame 50w oon ote T o siiel
18 C 11529 CAP - fuel tank (Includes insert)e « « « « o « « B0 e O B o O DT wa b
19 C 11545 INSERT -fuel cap « ¢ e s o e 0 0000 a0 5000000600 g et e el

Printed in U.S.A. July 1976



18

@
e

0&%(7;5:@
RS

el

2

s e

3




CASE 220,222 AND 442 COMPACT TRACTORS 19
A72073 CARBURETOR
REF. PART NO, DESCRIPTION REQ'D
A 72073 CARBURETOR ASSEMBILY ¢ ¢ ¢ ¢ cccccos0ccosoccosscossococas 1
1 KO 200380 SPRING - idle screw tension ¢« +c oo s e e <1
2 A 72092 SCREW - idle adjust = cc-cccceccccccesccceccoss.n 1
3 A 72077 JET ASSEMBLY - high speed and idle adjust s « e « o« « o« s 0. 1
4 K0O200383 SPRING - idle jet ¢ c e e e e e e 0 o e e 1
5 A 72099 SCREW - adjusting (Lean-rich) « « e « o c o o 0. 5D &G 5080 a0 a 1
6 A 72098 SPRING - Lean-rich adjust sCrew -« « + c oo v oo e ceeeas 1
7 F 19892 PIN - carburetor float « « s o s'e sin s o 508 5 o sits 5 & 68 5 5 5 515 % 1
8 K0 200408 FLOAT ASSEMBLY: ¢ cccoccoos D R OTD b o o OoD B D 1
9 K0235448 BOWL - carburetOre « c c s e s s s s 6 0 0 0 o a6 1a % aiie te o =t miie e 1
10 K0235447 NUT AND GASKET ASSEMBLY - bowl « ¢ « « » e e oo 1
11 A 72103 KIT - carburetor repair s « s e s e e oo cosoooccocsocesssss 1
12 NSS INLET NEEDLE AND SEAT ASSEMBLY s e ¢ c o e s s eoooe 1
13 NSs GASKET - carburetor bowl ring - - I I I S |
14 NSS GASKET - carburetor bowle « « « « ¢ Ceoeoceccacecen 1
15 KO 200372 GASKET - bowl Screw «  « o o » . e e s w e - T 1
FUEL PU
1 KO 230675 KIT - fuel pump(for %845 pumple « e e e e oot a 1
NSS SPRING - fuel Valve e e e cococoocoosoocoocoocass e s e 2
NSS VALVE . AN D) T 5 % Bt g % o1 00T 5 o iy oim e et e 2
NSS MBLY e oo o oeovconenneneenennns 6 5 4
NSS AGIM » ¢ ¢ ¢ ¢ s s e s eoaossocssasoneas v o1
2 C 221738 uel pump mounting e cescccccc s oo oo ason 1
3 KO 236387  KIT (for C22987 pump) + s+ s+ e coeoceco oo 1
NSS ASSEMBLY *° ¢ + 2o« © 600600 coe e 0000 e 0 o s 2
NSS ET -valve ©c*cccccccocecococosoococssoocsscscoess 2
NSS PHRAGM ASSEMBLY * ¢ 6 e o e coeoe o St B s s s ‘1
NSS PRING - diaphragm e e o e 00 e 6 6 6006 0000 oc 000 e 0 0 s e 1
NSS % GASKET -valve e cc o e ceceoosoeoceose ©c o s 00006000 6 0 00 e 1
2 A 721 GASKET - fuel pump mounting® « <= ¢+« =eccceeecccn.. 1

©

Printed in U.S.A.

July 1976



20




CASE 220,222 AND 442 COMPACT TRACTORS 21

CHOKE.THROTTLE AND GOVERNOR

REF. PART NO, DESCRIPTION REQ'D
1 C 13848 CONTROL - throttle ..... o % sl s Sle @ Sih W W 6 i e eER PR |
2 C 12224 HANDLE - throttle control, black. . ... ST “is 0w s ceveel
3 C 12187 CONTROL - ChOKE .« v e v v et et e veeeenens P PP, B |
4 C 14506 HANDLE - choke control, white . . ......... BoD GO g 80D 1
5 111- 1 BOLT - 10-24 x 1/2" Rd. Hd. Sq. NK. ... ..... B S8 EE B e e
6 192~ 18 LOCKWASHER - #10 Std. plated...... © i W s s PR
7 129- 17 NUT - #10-24 plated. ..... 500D G000 G00 D Boo S oo o e
8 KO 235494 LEVER - gOVernor. . . v v v o v eeeecens. 5GC 66800000 Gas .1
9 15- 420 BOLT -1/4"x1-1/4"NChex .. ...0... O P S NN
10 195- 515 WASHER - 1/4" plated . ..... e e P G S 2
11 25- 104 NUT - 1/4" BeX . v v it e e eeeeeeoeecesenansoaneseanasl
12 KO 235496 SPRING - governor . ..... S R e W R 8§ e FRRECT R |
13 192- 19 LOCKWASHER - 1/4"plated . . .. vveeeun.. T I e |
14 C 18098 WASHER -thrust ... .....c0teeeeeeeeoes I |
15 KO 275690 WASHER - wavy ..... P T o alie ol ot e .1
16 KO 231052 CLAMP - swivel, wire . . ... ... : e e BT RS e e o el s 1
17 KO 235086 LEVER - speed control, . .. ..... N e s wE B oE e vw e 1
18 KO 235085  SPACER - speed control bracket . .. L e reeneeaareaiaad
19 KO 235084 BRACKET - high speed stop .. .77 8 6 5.8 50 God oo 0D o .. 1
20 129- 37 NUT - #10-32hex ....... S\ ) R S W v s e w s s 2
21 192- 18 LOCKWASHER - 3/16" plat Ky seeoon D . % s E 1
22 A 10326 JOINT -ball. .. v v oo o NN © o« & 00 CiGn D 0. oo B G0 oG
23 KO 235277 ROD - throttle. ..... @ .................. P |
24 KO 235278 RING - retaining, thr % T P creeeas o ceesal
25 KO 235476 BUSHING - governo og“shaft ...... o s s @ ste s «ot
26 KOA235256-S5S SHAFT ASSEMBL EPNOY CTOSS! o% 4 sn s 0fie o siw's & w5 o-e’% 1
21 C 18103 BEARING - n rnor shaft . ... o0 eeveeecerncanal
28 KOA235743-S GEAR ASSEME OVEINOT: o s % & & s & & 55 & & a6 & 505 66 SRR -
29 KO 235125-S SHAFT -pdferne b« 5 5 e s s B |
30 C 18099 WASHER 2 2QRernor stop Pile o v e e o e e o e v v I A |
31 KO 231355 ". ........... TP AR, I -
32 KO 237559 BRA( - throttle cable o v v o v v 0 oveeceneooooeosoneesl
33 KO 235603  CIAPNIBFACKEL 4 v 0w oo v v v o vosnnenonnsnnonsnnsnass 2
34 KO 235680 BT ~ choke €able . .0 o ssn o 0e 55 566 © a5 5 sbe e 5 A
35 169- 95 - #10 x 3/8" NC fillister head . .. ovovvesneveene. 1

9
<

Printed in U,S.A, July 1976




\\‘

(3
Xy
3 AN
!
T\ :

Uy




CASE 220,222 AND 442 COMPACT TRACTORS 23
PULLEY CLUTCH & LINKAGE
REF, PART NO, DESCRIPTION REQ'D
1 C 10487 KNOB = 16VEI & v o vt o oo euvencsosncecensonensennn, 1
2 NSS CLUTCH - PTO (Repairs, page 27) order C19005 clutch
and C15721 screen .......c000u... oG GHan oo ae o 1
3 c 14224 ROD - clutch control . .. v v vv v o e e oo onnenn.. AonoGon ik
4 C 15961 RETAINER - clutchrod ........... o siie 6w S 5 66 e eire e 1
5 132- 48 PIN - cotter 1/8" X 1" ... iveieineeneennnnennnnnn. 1
6 C 10312  SPACER - fan, ShOTt ...t .vteininneeeeneeennnnnn. 1
7 NSS CLUTCH - PTO (Repairs page 25) order C19005 clutch ...... 1
8 C 12192 BUSHING - fliplock ...... e w m /56 58 W 618 B B o e 9 min e @ 1
HYDRAULIC RESERVOIR NTING

1 C 14240 SUPPORT-reservoirmoun'.0------------------ 1
1 C 14241 SUPPORT - reservoir mo @ He ¢ ceeeeeeees e e ee e -1
2 187- 1251 SCREW - 1/4" x 1-1/4" NCkilligter head, Phillips, Z.P, - . -4
3 192- 20 LOCKWASHER - 5/16" I S bee mom e w b 4
4 129- 102 NUT - 5/16" NC hex s % siie W % e g &6 8 R 66 d e e sire st side 4
5 C 14690 CUSHION - 0il re S e s e w wraie e sie s W a6 606 e e e 2
6 C 14246 BRACKET - heat nger mounting « « e ¢ e v e e co oot s s
7 113- 118 BOLT - 5/1§': hex Z.P. «cccetteceoeaenannns 4

o
@
D
<

Printed in U.S.A. July 1976




24




OO =TJO0 U WDHN

CASE 220,222 AND 442 COMPACT TRACTORS 25
C 15748 CLUTCH ASSEMBLY (PTO)

REF, PART NO, DESCRIPTION REQ'D
NSS CLUTCH ASSEMBLY - 220, 222 and 442 (Order C19005 clutch)- = * 1
c 15717 HUB ....................................... 1
C 15721 SCREEN s o o ° @6 & 062 28 804 e e s E e e e s 1
C 15718 PLATE - ClutCh ------------------------------- 1
164_ 41 SCREW ...... ® ® & o 0008 00 0003002000000 06006000605 0608 2
193- 76 LOCKWASHER - 3/8" external tooth® * ** ccccceoceccns 2
C 23740 KIT - frictiOn disc oooooooooooooooooooooooooooooo 1
C 15515 WASHER - spring 5/16" .......................... 4

C 15557 WASHER i Spacer .050u .......................... UAR
C 22671 PULLEY AND DISC ASSEMBLY - clutch ®® == «eeececeenn 1
C 23245 BEARING - cam and pulley ........................ 3

C 15556 WASHER - spacer 010" eccceccecccsccoococcoccoocassa UAR
NSS CAM (service with (2) C23033 cams and (1) C23506 arm) * * * = 2
C 16786 SPRING - Joad ®cccc°cc e 0o A\ ecooco00s oo 2
C 15743 WASHER - spacer et o Ny o0 e 1
C 15720 SPACER - hub -------------------------- 1
195- 104 WASHER - 3/8" ............................ ¢ 1
C 15744 BOLT - 3/8" x 3-1/8" NC hex read)s =t ¥ v e e 1
C 23506 ARM - engaging ..... e NXJo s 060008 cee0s0cesene 1
C 17217 KIT -fan*c°°°°c°°°+- X L S 1
113- 208 BOLT - 3/8” X 1_1/4n P, ccrerceccecctcoeee 4
192- 21 LOCKWASHER - 3/ ....................... 4

Printed in U,S.A.

g

pasa i

July 1976







CASE 220,222 AND 442 COMPACT TRACTORS 27

C 14152 PULLEY CLUTCH

REF. PART NO. DESCRIPTION REQ'D
1 C 23506 YOKE ASSEMBLY - clutch arm s+« cccoese Soie o seee i)
2 NSS CAM (service with (2) C23033 cams and (1) C23506 arm) oo o e D
3 C 23245 BEARING = CAIN® ® ® ® ° ° ® © o 00 00 0060000000000 0606066 e o 1
4 C 16786 SPRING = 108ts o = &% 5.6 5% & © 64 « o o0 b5 o5 o oreies 5 e & et W 9
5) C 1429% RING - retainere « c o ¢ s c o c s e 0 s 0 a0 0o0ocoweeo ceecescesase]
6 C 23740 KIT ~ friction liner diSC e ¢ o e ¢ e e s 6 6 c e 6 6000 oo esos s o0 s e 1
7 C 14292 PULEEY ©é 555 @60 wrn i o 5 snietinlsl sie ) oo dlimdd o sroms 5 5 §8 3 dieew s ]
8 C 14294 BEARING - cam and pulley « « « « « « S tesceeccescoscsecae D
9 C 14288 SPACER — D10 s s o s @ o5 oiiss o 8 556 % o 266 5 5 Grd ae ilorel st o UAR
10 C 14283 HUB AND PLATE ASSEMBLY ¢ ¢ oo s« o ceesececcsonas el
11 C 14290 SPACER = 050" o cccooococoescosess I I
12 C 13077 WASHER-spring ................. cecsccoscccssocsd

Printed in U.S.A, . July 1976







CASE 220,222 AND 442 COMPACT TRACTORS 278

REF, PART NO.

C 19005
1 C 15721
2 C 18907
3 C 15718
4 164- 41
5 193- 76
6 ~ C 23740
7 C 15515
8 C 15557
9 C 22671
10 C 23245
11 C 15556
12 NsSS
13 C 16786
14 F 59014
15 C 18908
16 O 2815N
17 C 18%40
18 C 23506
19 C 16616

20 113- 207
21 192- 21
C 19472

Printed in U.S.A.

CLUTCH ASSEMBLY (PTO)

DESCRIPTION

CLUTCH ASSEMBLY - less Screen, °cccc oo oo

SCREEN - grass © e 0 0 00006 o © 80 866 2000056003606
HUB-ClutCh ...... © ® 9 6 906 28 606 6080606068 0606 o
PLATE - clutch ..... ® © 06 0 6 00080 5 6060008 00 e
BOLT - 5/16" x 1" NC flat head socket « ««« <« ..
LOCKWASHER - 5/16" countersunk external tooth
DISC - KIT - friction diSce « = s s st oo eoeocass
WASHER_Sprlng ® ¢ % 200900000060 060600006 0605 o
WASHER - spacer 050" e ccc oo o0 oo s e 0 s e
PULLEY AND DISC ASSEMBLY - clutch « =« ¢« «
BEARING - cam and pulley == +ecccoeonooas .
WASHER_Spacer.OIO" ®© o0 056 06008 00 0 e o e o s o

o o 0 60 0 o i

CAM - clutch (service with (2) C23033 cams and (1)C23506 arm) 2

SPRING - clutch load ccceocooece... .o
RING - retaininges <« s« o o § aE N e .
SPACER - hub ...............
WASHER - fan 17/32" ¢ coc oo
BOLT - 1/2" x 1-3/4" NC hex ¢ t@is S
ARM - engaging 00000 00 I&é .........
FAN_cooling © oo 600006 e NN e o e 020000 0
BOLT—3/8"X1"NCheXZP-----”--’--
LOCKWASHER - 3/8" - (G 56 e st m v .o

KIT - clutch stub shaft (Inckidesbems 2, 8,11, 14,

15,16, 17 and 19) - @ ...... e e s o0 o
0 @5

July 1976




28




OO -TIO U U W -

=
|

CASE 220,222 AND 442 COMPACT TRACTORS

. PART NO.

16484
16485
14341
14326
14213
14209
14210
195- 520
192- 19
129- 101
187- 1036
C 14500
111- 109
131- 7
C 14589
C 14590
13- 514
192- 20
129- 102
C 14729
C 14730
C 18153
192- 23
113- 424
C 14598

aoaoaaaa

C 14944
C 16305
113- 104
C 15183
C 15184
111- 1
192~ 18
129- 17
195- 512

Printed in U.S.A.

HOOD.FRAME AND GRILLE

DESCRIPTION
FRAME - main (220 and 222) (Includes items 22 & 23) ¢ & oe
FRAME - main (442) (Includes items 22 23) 00 s v o s v v
SUPPORT - steering: « « « o e o e o o0 e oo eos c et oo eceo e
SCREW - 1/4" x1/2" NC 1ndented DEX & it vneceenannnn
GRILLEANDHOODASSEMBLY.....................
PANEL -rear side R.H. o v o v 0 o v v & 5.5 i B & G W b Sce e s i AR
PANEL - rear side L.H,...... P
WASHER - 1/4" plain Z.P. .. ......0v... o 8 ® S & W
LOCKWASHER - 1/4" Z.P, . ..o vu... P SO0 aDn oo
NUT - 1/4"NCHEX & oo veeennneneennnnn.

SCREW - 1/4" x1/2" self- tappmg hex head . ...
SPACER - hood . .....0oveeecenn. 40500 a0
BOLT - 1/4" x 1-1/4" Rd. Hd. Square Neck . . ..

NUT-1/4"NCheX «vvveerenennnn (RN - - e
PAD - f00t LLH, oo vvnnnnnnneod@®™>ND. e
PAD - foot R.H.. . .... ¢ B PRI & o n

BOLT - 5/16" x 7/8" NC hex . . . . ..

LOCKWASHER - 5/16". ...

NUT - 5/16" NC hex. . ... AN S
SPACER - rear frame (442)& e e
SPACER - rear frame (22 N

CHANNEL - instrument
LOCKWASHER - 1/2"
BOLT - 1/2" x 1"
SPACER - foot p
Lift Kit). . .
SPRING - br

1-1/4" NC hex (used with F30 hyd.
latch (used S/N 9641001 and after) .
od (used S/N 9641001 and after) . o . »
#10 x 1/2" NC rd, hd., Square Neck oo o .
HER = #10 o coocoooceoooonooocses
'#IONCheXoona-oo.-'eooooooooon

sed w1th Modél F30 Hydrauhc

e © ¢ o o 2 o e o 0 0 0 008 & o © e © e 0 0 0 0 00 0 0 o

@ © 5 o 0606 006 060 060 © 06 006 9 065006 06 0 0 0 ° 2 o°

lift kit)e o »

°
°
®© o 0 0 0 o
© ©o 0 00 o
© © 00 0@
°

© 0 0 0 0

29

July 1976



30




CASE 220,222 AND 442 COMPACT TRACTORS -3t

SEAT,FENDERS AND TOOL BOX

REF, PART NO. DESCRIPTION REQ'D

1 C 14250 SUPPORT - seat, 220 and 222 (used prior to S/N 9641001) « « -« « 1

1 C 15447 SUPPORT - seat 220 and 222 (used S/N 9641001 and after) s s« .1

2 C 14513 SUPPORT - seat 442 (used prior to S/N 9641001) « o ceceoos 1

2 C 15448 SUPPORT - seat 442 (used S/N 9641001 and after) « e » e oo e oo 1

3 C 14126 FENDER - R.H.- c e s s e e s P A 1

3 C 14127 FENDER - L.H. .................................. 1

4 175- 400 SCREW - 1/4" x1/2" truss head Z.P. ¢ s e e o e cececccocccnn 10

5 192~ 19 LOCKWASHER - 1/4" Z.P, ccccccccccccoccaccs o ® o siie el e 10

6 129- 101 NUT - 1/4" NC hex Z.P, s ccccecceccccccccccscnccscacs 10
C 13345 SEAT ASSEMBLY - (used prior to S/N 9641001) « « ¢ e o cc oo 1
C 15946 SEAT ASSEMBLY - (used S/N 9641001 and after)e « e e o o o e o o oo 1

9 C 16443 CUSHION - seat e cccccco oo cececocccccossccsoccoscsocse 1

8 C 11635 CUSHION = bacKes e e e cceoocosococecssoscosscssscscsacoscs 1

9 C 13373 PAN - seat (use with C13345 assemblyRe ¢ = ¢ e ¢ e o ceeeene 1

9 C 15452 PAN - seat (use with C15946 asse Nyeeooeoacoccoas

10 C 14900 SCREW - #10 x 3/8" spin-lok - -

11 195~ 515 WASHER - 1/4" plain ¢ e ¢ ¢ oo oo

12 C 13297 BRACKET - hinge (used prior to

13 111- 101 BOLT - 1/4" x 5/8" rd. hd.

14 131- 350 NUT - lock 1/4" NC hex - - *

15 C 14534 BUMPER - seat ¢« . @

16 113- 441 BOLT - 1/2" x 2-1/4" 442)

16  113- 447 BOLT - 1/2" x 3-1/4. x (220 & 222) oo

17 113- 424 BOLT - 1/2n X1 NERHeX ¥ ccccececcccccccoccscosscosssen

18 192- 23 LOCKWASHER - 1\(2Vf)sVe o o 0 oo o

19 C 14258 LEVER - shift ior to 9641001)

19 C 15455 LEVER - shi /N 9641001 and after)

20 353- 157 SLEEVES 5% R R DREE b

21  C 14517 SPACER

29 C 14728 GRIP T o T G O e e

23 C 15477 BO B'" x 2-1/2'" NC rd, hd. square neck «+esecceececeoooos 1

24 C 14645 YA - seat hinge (use with C13373 pan) « e e s cccccecccnn 2

25 131- 178 A 3/8" NChex Z,P,ecccccccososccsssccscoccnsns 2

26 C 11942 RING - shift lever ¢ cocc oo cocoocoosccoocoossssssss e 1

27 C GE - seat R.H, (used S/N 9641001 and after) « c « ¢ s e e e e oo 1

27 C INGE - seat L.H. (used S/N 9641001 and after) « e« e ¢« ¢« ¢ . P |

28 C / CUSHION — I'UDDEL » ¢« ¢ e e e e s s e e s e s o ossecscsscsscsces 8

29 195- 2 WASHER - 5/16" x1-1/4" Z.P, s e o e o coees shemsitelee se's v be e G

30 131~ NUT - 1ock 5/16" Z,P, oo e e cccoososceseaoccosoocnssoss 8

31 111~ 202 BOLT - 5/16" x 3/4" NC rd. hd, square neck e e e e cssocooocso 4

32 195- 521 WASHER - 5/16" Z.P. ¢ e s e oo ssscses sl o e e W S5 6 o a0 4

Printed in U.S.A, July 1976






o

CASE 220,222 AND 442 COMPACT TRACTORS 33
220 AND 222 FRONT AXLE
REF. PART NO. DESCRIPTION REQ'D
1 C 18812 AXLE < ETONE 4 5 & 9.5 5 5056 4 % 0056 8 & 9.6 6 5 s @ % 5 505 % e b o le ee 1
2 C 14128 SPINDIE ~ Teft hand = » s s s e s 65 s s a5 % s 556 6 sl os s s 500 o 1
3 C 14131 SPINDLE - right hand « « -« . - 3 0O00CGO000000aC comushenys |
4 138- 99 PIN ~POL] « s siis s 5 s 090 % 0 0 ia o 6 8 i3 o 0/ iiia 0 o ais & » si,0iis @ 56 0 & 5 56 2
5 C 11906 WASHER - thrust « . e .ot cceeeeoeocooccooscsossossscoss 4
6 219- 404 EITTING = IUDE% & o5 % & 66 o % o044 % 668 & & 0é & & 0,5 o 5.0 Q O 6.0 3
7 C 13106 COVER ~lubefitting -« - -« « ¢« e e e v e e e e e ceenccocoansnss 3
8  132- 311 PIN - COtter 5/32" X 1-1/4" ¢ e e v o v oo evveennnneennnns. 2
9 C 12975 WASHER - wheel spindle. « « o « o« e s e o ccesosocoacocacsos 2
10 A 30881 WASHER - Wheel SPacere « « e o oo e o e oo ooososocccocssss 6
11  187- 1046 BOLT - 3/8" NC indented hex head« « c e e« c e e e s o s oooccccss 1
12 C 14334 PIE BOID™ o s 501t 05 siissio o sile is & wi.siie o o aile o & sife % s 9% «w e en l
13 C 12102 BALL JOINT - 1/2" R.H, Thread « « c s s s s e e s osossncocnns 2
14 192- 23 LOCKWASHER - 1/2" Z.P, ¢« ¢ ¢ o e c o e coeffuocsscececencnss 3
15 129- 125 NUT - 1/2" NF hex R.H, Thread « o« « /et eNye o o o o o e a0 oo 6
16 C 13605 BALL JOINT = 1/2" L H."Thread & & . aQWhe s & 6.5 6 & 65 5 % 86 4 2
17  129- 325 NUT - 1/2" NF hex L.H. Thread ... {C N\¥Y. oot eeerense. 2
18 C 14332 ROD - drag link « e eoeoesnons . ................ 1
19 Nss PIN - axle pivot (order (1) cz& AOU) C22568)« v v e v v v enn . 1
442 FRON \

1 C 18813 AXLE - { Qb ..... ‘o wl wun . sens ¥ iy s 1
2 C 14317 SPINDL AN sion 0 o0 s v s e wis w s wis 88 s &8 S e 1
3 C 14318 SPIND ANCL %05 sl o stiel tarisihesietia Tasle: el in ol u3ih 00 OL D St Bn o 1
4 138- 99 - PIN = X0IDNDN « s an v o s 6 & 6% 55 Ssih & v a,ei 6 E G & b s e e 2
5 C 13605 T = 1721 T H, Thread o sie e s siets o siai os e & o005 o 2
6 C 13716 = TRTUST -« 2 e a o aiie e 5 aTia e o e i e i e siureiie e siie el 4
7 219- 404 G~ lUDE c 65 5 s a6 6 o s lio s 5.6 5 o 0% & 5t 6% 65 8 % 58 6 e 3
8 C 13106 R-lubefitting + e e ¢+ ¢ e s ¢ e oo e et o cetcnceccnscans 3
9 132- 311 -cotter 5/32" x1~1/4"¢ et ettt nannss SO0 a0 2
10 C 129 ASHER - wheel spindle. « ¢ c e e e oo veocooocnaocscccsss 2
11 A 308@ WASHER - wheel Spacer. .. .c.csese. R 11 P Pr 4
12 187- 104 BOLT - 3/8" NC indented hex heads c e s o s o s 0 s o « sisiis @ ® s e 1
13 C 12102 BALL JOINT - 1/2" R.H. Thread « c e o ¢ o s e e s s s s aneocacaes 2
14 192- 23 LOCKWASHER = 1/2" Z.P, c ¢ e e e s assosccnsncscasscassaes 3
15 129- 125 NUT - 1/2" NF hexR.H, Thread «««ccvccoeaosceossosass 6
16 129- 325 NUT - 1/2" NF hex L.H. Thread «.ccc.ocecessss ole e @ wi sl & s 2
17 C 14333 IR ROD! siise o sretis & sreve S eaial o o olie o 'sl5tn e a aiassfe siceiie o) sitoih s o 1
18 C 14332 ROD = drag K o = « o e s o e o e o sin e oo oscesosenssesansss 1
19 NSS PIN - axle pivot (order (1) C22278 and (1) C22568)e « o e e o s s o = « 1
Printed in U.S.A., July 1976




34




R s
1 L 15282
2 A 70058
3 25- 1510
4 C 14194
5 C 18011
6 C 14200
7 C 14201
8 131- 1112
9 G 49048
10 192- 20
11 113- 102
12 C 14990
13 A 31220
14 A 30881
15 113- 104
16 192- 20
17 129~ 102
18 C 14343
19 C 12126
20 219- 404
21 111- 131
22 193- 57
23 129- 101
24 C 19562

CASE 220,222 AND 442 COMPACT TRACTORS

EF. PART NO

Printed in U.S.A.

STEERING GEAR

LOCKWASHER - 5/16" . ...
NUT - 5/16" NC hexX. . ....
WASHER - Wavy «oceeeeo
BUSHING - flanged nylon. . .
FITTING-1lube.....0...
BOLT - 1/4" x1-1/8" NC R
LOCKWASHER - 1/4" ex
NUT - 1/4'" NC hex Z.
LOCATOR AND NEU,

DESCRIPTION
CAP - steeringwheel . . . .. .00 o oie s m- wriele
WHEEL - steering « « « o v 00 0 v @ s
NUT - jam 5/8"..... B PR 2w E R LE R
SHAFT = StEETING & & ssis o o oizs 5 5 ao8 % % 6.6 % 26 5
SUPPORT - steering gear . « v v v v v v oo eveeeos
PIN - pivot....... ol iciel w e siiel ool piis e w ize ia s
WASHER -shim .........
NUT = (a0 3" en s s dsamsuna v i s 5s 5w wdne
WASHER .......c0... s W 6 et B e 65w e
LOCKWASHER = 5/16" Z.P. . ..o eveeneennn
BOLT - 5/16"x3/4" NC hex . ..... PR
GEAR - steering ,...... S L PO 0 O
RING - external retainer.......
BOLT - 5/16" x1-1/4"NC hex ...... »,

e o o s o 0 0
...... o o
o s o e o o
e o o o e o o
e e 0 6000 0 o
....... o
® e 0 0 0 00 o
8 o 000 0 0
e 8 o s 00 a0
e o o e o 0o o
s 60000 00
e 6 00 00 0 0
© o e e 0 0 o °

ART SWITCH ASSEMBLY . ...

38

. . % @
Nl e e e e e e o

e o o

July 1976




36




CASE 220,222 AND 442 COMPACT TRACTORS

REF. PART NO.
1 C 14950
1 C 14268
2 C 12604
3 C 13357
4 C 14186
4 C 14916
5 A 11538
6 195- 533
7 C 12115
8 C 12612
9 C 14945
9 C 14946
10 C 14944
11 132- 321
12 C 13863
13 C 13866
14 138- 96
15 C 14187
16 C 13526
17 132- 310
18 C 16305
19 C 15632
20 195- 104
21 213- 4
22 141- 4
23 C 14942
REF, PAR

1 C 1026
2 c 10

3 C 12081
4 219- 403
5 C 12110
6 Cc 12111
7 C 12370
8 A 70185
9 C 10317
10 A 30064
11 A 70062

Printed in U.S. A,

¢
2°

BRAKE ASSEMBLY

DESCRIPTION

PEDAL - brake (used S/N 9629606 to 9641001).
PEDAL - brake (used prior to S/N 9629606)

LOCK -brake «sceceoeooss
SPRING - brake 10CKk e ¢ s s 0 0 0 s 0 »

ROD - brake (220 and 222) . . .« «

ROD—bI'ake(442)..-.-.......
RETAINER - external ¢ ¢ e e ¢ 6 o0 0 0
WASHER - 1/2" Z. Pt ¢ e e e v e e e n

WASHER - 1/2" Wavy «cccooo-
SPRING - brake pedal . . . .
ROD - brake (442)¢ o ¢ ¢ s o «

ROD - brake (220 and 222) . .
SPRING - brake pedal ...

PIN - cotter 3/32" x 1" .
ARM - brake ¢ e s e s s s o
SHAFT - brakee « « « « » &
PIN - spirol 3/16" x 1" .
BAND - brake o co o e o
PIN - clevis s e o0 80
PIN - cotter 1/8" x1". .
LEVER - brake lock (use

e o o o
e o o e s @ ©° o

e o o © o

PIN - clevis . .,
AN\

e & o o

e

s o s o

T AND REAR WHEELS

DESCRIPTION
WHEEL - rear, 5 bolt . .
BOLT - rear wheel: c s s e 6 0 c o o
WHEEL - front . .

FITTING - tub6 ¢ ¢ o c c e o s 0 606 60600500

BEARING - front wheel (inner) . .
BEARING - front wheel (outer) . .
CAP - plastic, front wheel. . . .
CAP - hub rear wheel (optional)
WHEEL - rear, 6 bolt. ... ...

BOLT ~ rear wheel. ¢ c o e 0 s 0 0 0«

CAP - hub front wheel (optional) .

PEDAL - brake (used and after)e o o o o o .
WASHER - 7/16" Z. ~ Nt N R SN
CLEVIS - 3/8". . /v SR

sed prior to S/N 9641001) .

220 & 222

A
«ee.10

.2.
2.
2.

w2

2.
2

e 2.

o e o % W s e 8 % @
O R I Sl i e e e e el

® o ©® o © o o

°
.

e e o o o

e o o o o

e o o ® o

° .

o o

DD DN

July 1976

37

442

.
NN DN



38

MOUNTING POSITION FOR 220 AND 222 TRACTORS




CASE 220,222 AND 442 COMPACT TRACTORS 39

- IMPLEMENT LIFT
REF. PART NO. DESCRIPTION REQ'D
1 C 14524 LEVER - implement lift ---------------------------- 1
2 C 13289 PAD - lift lever *c*cccccccccseccecscccccccccccccse 1
3 C 14526 ROD - lift lever ---------------------------------- 1
4 C 12280 ROD - depth adjust B e s o EsdA R BRI RREIRE RS B E LB E 1
5 C 14525 BUTTON - thumbe ¢ c ¢ c*ccccoccocececoococoscse R 1
6 C 14530 WASHER - Spring support s « = ccccceccceesenconenoccns 1
7 C 10482 SPRING iy compresslon ............................. 1
8 C 14528 LEVER - pivot .................................. 1
9  113- 206 BOLT - 3/8" x3/4" NC hex Z.P, + = v s+ reocosocccsceccnns 2
10 192- 21 LOCKWASHER - 3/8" Z.P, = e+ cccccecoccccccccccccann 3
11 126- 119 KEY - Woodruff e c-ccccocecocecocccocsccococnsoscseecscoes 1
12 113- 219 BOLT - 3/8" X 2" NC heX Z.P,e e s s oceoeocncecscoccccns 1
13 129- 103 NUT - 3/8" NChex Z.P,«++ccccecesscocececcccuannns 1

14 129- 601 NUT - wing 3/8'" Nylock, Z.P, =+« - ® """""" 1

1 C 13360
2 192- 23

3 113- 424 x\'

Printed in U.S.A. , July 1976



40

o~




CASE 220,222 AND 442 COMPACT TRACTORS 41
TRANSMISSION AND FINAL DRIVE
REF. PART NO. DESCRIPTION REQ'D
1 C 13770 CASE - transmission * ccccc e e c e cooccocoooosscocscccscss]
2 C 12713 BEARING - flange <+ cescccoeos o andleiags SAMTH AR e 0D
3 C 16744 BEARING - sleevVe © * ¢ s e ceccoocoooossccscsscscscsssd
4 D 31945 SEAL - axle «ccocoeoo SR ae wele G st @ aais e w G w we s e sLel
5) C 13241 BEARING -sleeve » o c o ¢ o 00 00ococcocosocscsosoossssssosocol]
6 C 13385 BEARING - sleeve » e c e oo 0000 oo ©cccoscoses0ececs oo o]
1 221- 4 PLUG - filler and drain 1/2" « e e e c e e e covosocosococscsad
8 C 13266 SEAL - shift rod ¢ s e« <« e s s e 8 s 0 s cccoeces s e e ]
9 Cc 13211 BEARING-roller,inputshaft---o-~-----~------~-----1
10 C 12723 CAP - shift rod = =« « = « « o W s e I RN TR 3 AR |
11 C 16699 SHAFT - axle, short R.H. (220 and 222) I I D |
12 C 21514 SHAFT - axle, short R.H, (442)ccccoc cceocecscccccccccnc]
13 C 16700 SHAFT - axle, long L.H, (220 and 222) -+ + e e e e e e s cosceccecel]
14 C 21513 SHAFT - axle, long L.H. (442)....... B |
15 B 52144 RING - retainer, axle « « « « + « « « « 4o s ey
16 C 12554 SHAFT - transmlssmn input (220 & 2 42 prior to
S/N 9632452) + » o oo oo e E e s a e wee w1
17 C 14199 RING - input shaft seal (220 & 22 42 prior to S/N 9632452) 1
18 T 36441 BEARING - thrust ¢ ¢ o ¢ o « e e NNe J)s e e s 00 s e s eeceossesel]
19 C 14656 RING - back up (220 & 222; %ﬁ@pnor to S/N 9632452): « « - - «1
20 C 13212 RACE - thrust bearing - - 2 Fe el s s ahe g v s
21 C 12725 FORK-Shlft.l
22 C 14519 ROD_gearshﬁt...% .......... e s oo e o0 s e e o]
23 C 14168 'RING-retalning o o ef2/o ¢ 6 o 6 686 0 0600 0 0 co.-.o.-o-oocz
24 C 14644 GEAR - cluster in S/N 9632452 and after)s « « s e s e oo e ]
24 C 12553 GEAR - cluste 20 & 222; also 442 prior to S/N 9632452) - 1
25 C 12551 GEAR G s ok pa e m ol § w e Rh KA ® e
26 C 12552 GEAR - L Y O R N .1
27 C 16295 KIT - includes Ref, 34 and 35)s c e s e e s 6 60 s e 06000 1
C 24192 i dsidegearcsccccececceccccccesccs I |
29 NSS dlfferentia]_ pinione « e s e o e 0o oo o e 6 Cled e W sa 2
30 NSS AR/~ differential « « e e e e e e e s e s e o e s oessassscocss?
31 C 12559 4 2 - plnlonthrust.....--. e s c00cs o0 0oc00sso0se e s
32 C 12560 _dlfferent]_alcross R N T T S S S P |
33 17820 - differential cross 1ocke ¢ ¢ e e c o e s e 000 cco0ocococcosse 1
34 SCREW - 3/8'" x4-3/4" NC hex caps s seccsosescscscocscd
35 NUT - lock 3/8'" NC hex « <+ -+ e seoscsessescoscesoesocsesoed
36 WASHER - differential « o ¢ oo ¢ oo e e e e ccsoooscs s s o e s
37 WASHER_Spacer.... ..... e s 000 s 000 e seecescocosos JAR
38 GEAR - brake idler + s ceoooccecoos- o @ st d s e & e e e w siie .1
39 C 14222 RING - retainer, brake idler ¢ ccccccccee e o1
40 C 13261 BRAKE DRUM ¢ o cccoeoocecsscs SN SR RO R PR |
41 126- 128 KEY - Woodruff, brake idler « « « s« .. cecccccscscecosea]
42 C 13196 GASKET - transmisSiOn COVer ¢ c e e e s e o e o e c s oo cocococes]
43 C 13197 COVER - transmission ¢ c c e e c coccecoessosososssssccsosssssl
44 A 50096 BREATHER - transmission ¢ ¢« « ¢ =« - « I R I A I |
45 192- 19 LOCKWASHER = 1/4" ¢ e e acecosscccoscssssscasccscssl
46  113- 1 BOLT - 1/4" x1/2" NC hexe -« « A
47 138~ 2043 PIN - Spirol 1/4" X 11/16"c e e ccc e e eocosocscscscocccs]
48 C 14844 WASHER - Special, thrust .030" hardened---- eeecceocsseJAR
49 C 14919 WASHER - special, shim ,015" ¢ cccceocccesocecocccceccessJAR

Printed in U.S.A.

July 1976




42




REF. PART NO.
1 A 70109
1 C 15335
2 113- 207
2 114- 200
3 192- 21
4 166- 561
5 193- 31
6 W  5063-S
7 A 170111
7 C 15726
8 218- 5065
9 218- 5007
10 218- 5066
10  218- 5062
11  218- 5006
11  218- 5007
12 218- 5064
12 C 17236
13 218- 5008
14 C 14195
15 C 16101
16 C 11529
17 C 11545
18 A 170100
19 4%3- 215
20 129- 504
21 166- 24
22  193- 29
23 C 14247
23 C 15478
24 C 14248
24 C 15451
25 C 14249
25 C 15479
26 C 14180
26 C 1461
24 15 5C

29 . C @
27 C

28 C 14243
28 C 14244
28 C 15481
29  NSS

29 NSS

30 C 14245
31 114- 200

Printed in U,S.A,

CASE 220,222 AND 442 COMPACT TRACTORS

HYDRAULIC SYSTEM

DESCRIPTION REQ'

SUPPORT - pump mtg, (use with C14243 & C14244 pumps). - . .
SUPPORT - pump mtg. (use with C15481 pump)
BOLT - 3/8" x 1" NC hex Z,P. = ¢ s ¢ s s s
BOLT - 3/8" X 1" NFhex Z.,P, « e o o ¢+«

e e e o o 06 0 06 0 0 8 0 o

LOCKWASHER - 3/8" Z.P, e cccceen
BOLT - 7/16" x 1'" NF ferry cap Z.P. .
LOCKWASHER - 7/16" internal tooth. « «
KEY - square 1/4" x3/4'" c o ceceoosececssas
COUPLING - use with C14243 and C14244 pumps)s - -
COUPLING - use with C15481 pump (repairs page 51)
FITTING - hyd. 3/4"T x 7/8" "O" ringe e e+ o o e o o
"O" RING - 5/8" ‘
FITTING - hyd. (for valves with 3/4" "O'" ring motor ports
FITTING - hyd. (for valves with 7/8" "O'" ring motor ports
"Q" RING - 1/2" (for 218-5066 fittin, .
"O'" RING - 5/8" (for 218-5062 fitti O A I

© 8 5 0 06 0 ¢ 0 60 5 0 © 05 050 & 0 0 00 ° o

FITTING - pump suction 3/4" T x 1- 'O" ring .
FITTING - pump suction (use wit pump) - - »

"Q" RING - 3/4" (for 218-5064\fitting)e « « e o - = -
EXCHANGER - heat « « » « sQON e e 57 e e o e o oeaas
RESERVOIR - heat« « « » R . o AR, &
CAP - reservoir with mse@» ceoce oo

INSERT - reservoir ¢ -g»'v cecooen
STRAP - reservoir n% cesc e

o e e ©® © o o
e © © o o © © ® e © o o ©° o

e o o
°
°
°
°
°
°
°
°
°
3

SCREW - 1/4" x 1 C rd. hd. machine Z.P.e e e o ¢ e v v e
NUT - 1/4'" NC P, etteiis o s wiine miw e wele w w wie s
BOLT - 5/16" "NC ferry cap e e cocococcsoscaas o0

LOCKWAS "internal tooth e« cccecceccocecececoss
TUBE - o reservoir (use with C14243 & C14244 pumps) .
TUBE 0 reservoir (use with C15481 pump) « e e oo s o
TUB to exchanger (use with C14243 & C14244 pumps).

ve to exchanger (use with C15481 pump) « « « = o o « &
pump to valve (use with C14243 & C14244 pumps) . . .
- pump to valve (use with C15481 pump) « o o o co e o oo
IFOLD - 220 and 222 tractors e cccecceococcscescs

%/IANIFOLD - 442 (used prior to S/N 9632452)« « ¢ o o e 0 s oo

MOTOR - hyd, 220 and 222 (repairs page 53)e s e oo o e e oo oo
MOTOR - hyd. 442 (used prior to S/N 9632452) repairs page 53
MOTOR - hyd. 442 (used S/N 9641001 and afterk ¢ ¢ e« e c o o o o«

e © o o &

PUMP - hyd. 442 (used prior to S/N 9632452) repairs page 49). .

PUMP - hyd. 220 & 222; also 442 S/N 9632452 to 9641001
(Repairs page 49)e s s c e c e ccocesoosccccescasccns
PUMP - hyd. 220, 222 & 442 S/N 9641001 and after
(Repa1rspage51)...... ..... cceocesscesssecc oo
VALVE - control 220, 222; also 442 prior to S/N 9632452,
order C14172 valve and three of item 10 - 218-5062
(Repairs page 4T)e e e e c cecceocccocssscoccccoscss
VALVE - control 442 S/N 9362452 and after, order
C14613 valve and three of item 10 - 218-5062
(Repairs page 47) <+« Sle sitenle e i waiie w4 aln e e wie s e
HOSE = 3" o ceceees
BOLT - 3/8" X N.F. heX Z.P. e osccscoecocsasosascsso

43

. s
Pt b b b b b b bbb b e b D DO DN

e
DN =

July 1976







CASE 220,222 AND 442 COMPACT TRACTORS 45

HYDRAULIC SYSTEM

REF. PART NO, DESCRIPTION REQ'D
31 C 14619 HOSE - 4" oo ose o = misiia e i meiie s el stie e et s mt ) aiiel e s sV e w1 si%e 8]
32 214- 253 CLAMP - hose 1-1/4" «ceceeceescosnss 55w Se ot e % 0d 0D 0OD o 6
33 73~ 528 SCREW - 5/16'" x1-3/4" NC flat head « » e e e e e e e e v e 00 v v -3
34 192~ 20 LOCKWASHER - 5/16" «« e ccoeen o s m ee s e sie W @ s e e 3
35 129- 102 NUT - 5/16"NChex------------------o- ..... o v w3
36 218- 5062 FITTING - hyd. 5/8" T x 7/8" "O" ring (use with C14243 &
C14244pump).---....--.-...... ......... cessesl
36 218- 5066 FITTING - hyd. 5/8" T x 3/4" "O" ring (use with C15481 pump) 1
37  218- 5007 "Q" RING - 5/8'" (for 218-5062 fitting)e « « e e e e e e v e e e o vel
37 218- 5006 "Q" RING - 1/2'" (for 218-5066 fitting)e « = e e« e =« - N |
38 166- 86 SCREW - 1/2" x1-1/8"NC 12 point s s e s ceeaeeeesccconnn 4
39 A 32190 SEAL - hyd. motor to transmission case s e+ s v cececcoeceesso]
40 A 27410 "O'" RING - manifold to hydraulic motor e cceccoceoececcecec.?
41 A 30095 SEAL - hydraulic motor to transmission gase ¢ cceccceoccccce]
42 C 14653 TUBE - short valve to upper motor po R I I IR |
43 C 14654 TUBE - long valve to lower motor p R R I ICIT IR |
44  218- 5107 FITTING - elbow 90° (includes "O"@ I R R oo 2
45 218~ 5007 "O" RING = 5/8" ¢ o cooeoo o Seisecs e s s s s e s D

Printed in U.S.A. July 1976







REF. PART NO.
1 C 14278
2 C 16297
3 C 12093
4 A 37247
5 c 12127
6 C 12168
7 192- 20
8 129- 102
9 C. 11942
10 C 15633
11 195- 533

CASE 220,222 AND 442 COMPACT TRACTORS

C 14172

C 14613
1 C 13512
2 16905
3 C 13515
4 211- 10
5 C 13510
6 A 27801
7 NSS
8 C 13514
9 C 13513
10 NSS
11 221- 12

Printed in U.S.A.

SPEED CONTROL

ROD - speed control
BUSHING - flip lock
KNOB - speed control SDK g
BUSHING - nylon*® ° *
JOINT - ball- °
LOCKWASHER - 5/16"2 P, s e sy
NUT - 5/16" NC hex Z.P.
SPRING - compression® * = °* SRR

DESCRIPTION

s e o s o ° e s 0 0 o o e o 0o 0o 0 0 o

°
°
°
.
.
.
°
.
°
°
.
.
°
°
°
3
o e . . o o ®
. ° 3 e o o
° ° ° e o °

e © e o e o o

E
LEVER - speed control (used on models prxor to S/N 9641001) g

R

°
°

e e o o o

e 8 o o @

e o e e ® o

LEVER - speed control (used on models S/N 9641001 and after)

WASHER—l/ZH i e o

VALVE - control (442; S
PLUG - adjusting °
SEAL -

@
9
<

G—1/4”NPT o e e s 0 s s s 0 0

HOH I‘ln

mer s
valve (Order C141'7‘2 or C14613 valve)

© o 0o 6 0 0 0 &

f

T

£

HYDRAULIC CONTRO @LVE

&3

i e . e e e o o ‘e

@ 6 e 5 6 065 0 0 95 0 06 09 00 8 0 0 06 0 0 05 0 0

e s @ ® e e 's e o e

e o o o o oio o o o o o

e o o o o o te s o

e o o ©® o o e o o ® o

® o e ©® o o 8 e a ® o

% e~ e & wibe B g w e » W

July 1976

e s o o o &

el e v

Pood b DN DND P=b b o Pk pd b b b et

47







CASE 220,222 AND 442 COMPACT TRACTORS

EF. PART NO

R s
1 C 14244
1 C 14243
2 13- 652
2 13- 650
3 92- 6
4 C 11644
5 C 14923
6 A 35956
7 C 11642
7 A 72005
8 C 11643
8 A 72004
9 126- 12
10 NsSS

11 A 72001
12 A 72002
13 A 72007
14 A 50421
18 A 70111
19 83- 55
20 NSS

21 A 70112
22 NSs

Printed in U,S.A.

HYDRAULIC PUMP

R - coupling ........................
UB - half, 1'" diameter bore (Order A70111)- - -+« -

DESCRIPTION REQ'D
PUMP - hydraulic (220 and 222; also 442 S/N 9632452 to 9641001)- 1
PUMP - hydraulic (442 prior to S/N 9632452) « ¢ ¢ e e e« s o o v oo 1
BOLT - 3/8'" x 3-1/4" NC hex head (C14243 pump) =+« - - - - 4
BOLT - 3/8" x 3-1/8" NC hex (C14244 pump) * = = =+ + =+ ===+ 1
WASHER - special: cc s s coeeeeeteteeeeennnnnnn. 4
COVER = rear’ pump body ........................ 1
SEAL ~PUMP COVEL * = = o s o e o e e coeooccocosonssscocos 2
BEARING - pump g‘ear ........................... 4
GEAR - pump drive (For C14244 pump on Models
220and 222) ¢ s c et s e e e e ettt st a o e e o s e e 1
GEAR - pump drive (For C14243 pump on Model 442) -« - - - - 1
GEAR - pump driven (For C14244 pump on Models 220
and 222) .................................. 1
GEAR - pump driven (For C14243 pum Model 442)+ - - - - - 1
KEY = Woodru.ff #6 ........................ 1
BODY - pump (Order C14243 or Gig244) == s o+ -« 1
GASKET - brass, front cover S=\\" )y e ve-- 1
SPACER - gasket, front ¢ ver@ """"""""" 1
COVER - frOnt pump bo > e oe\g-Jo © o6 ¢ © o o &6 8 & © & o 5 8 & © o o 1
SEAL - pump shaft * ° .CK ) o c e oo e e o0 0 e 000 e e e 1

July, 1976

49



50




EF.

© 0 -TJD G o

T
NP WwN - O

G W

CASE 220,222 AND 442 COMPACT TRACTORS S1

HYDRAULIC PUMP

PART NO., DESCRIPTION REQ'D
C 15481 PUMP - hydraulic (used S/N 9641001 and after)e « « s o e o o000 ool
C 15729 PIN - dowels s s o s 6 s 6 66 00 o s secsc e N e cs oo oo o
C 15730 COVER - regre s o o s oo s csses e oitnite e siie @ P P o1
C 15731 GEAR ASSEMBLY - driven e e s s e oo o s o« I I I |
C 15732 MO RING « ¢ o e o o « o « o 1 s B B s S Ee kbbb b D
C 15733 BODY - pump ¢ e e e oo ccoo0s0s s s esseccssosss sl
C 15734 COVER = frOnt « e o e o oo oooeceses < =i s RE B EE EE -
C 15735 SEAL - rotarye s e s o oo oo s e s s soecse e css s s s es s o1
C 18384 GEAR ASSEMBLY - drives e c e s oo e oo cecoocescososssosssl
C 15737 PLATE - WeAr e cocoocecocoosossesesocssscscooscsssasl
C 15738 SHIELD - heate « e e o o o s essenses e neses A
C 15739 GASKET: o « « « » « 5 o 5wy s 3o Blre g et s bd e n s mm e ]
C 15740 SRRTE o sas E n s b bkie e shw s S e c s Ruh R da
13- 540 BOLT: « s oita 0 s e R csevssssvenieosd
126- 11 KEY - 1/8" X 5/8" WoOdruff « « « « {PAN)* s » s s e e sosasssl
C 15726 &% .1
NSS AIf 1/2" diameter bOres e s e s s e s o s 00 oo oeooens .1
NSS alf 1" diameter bore » s« e o « o » B OG0 DO TR0 O O G 1
A 170112 (‘ Roeoooss e T |
83- 55 EW - 5/16" x 5/16" NC socket head set s s e s e o 00 0000 o2

e
©

Printed in U.S.A, July 1976




52




CASE 220,222 AND 442 COMPACT TRACTORS

REF., PART NO.

1 C 13047

1 C 13498

2 C 14816

3 166- 524

4 NSS

5 NSS

6 NSS

7 C 14817

8 C 14818

9 A 72034

10 NSS

11 C 14819

11 C 14820

12 C 13962

13 NSS

14 C 14784

15 NSS

16 A 27410

17 138- 134

18 166- 535

18 166~ 536

19 C 14783

20 C 14301
C 14822
C 14823

21  NSS

22  NSS

23  NSS

24 C 17811

Printed in U.S. A,

HYDRAULIC DRIVE MOTOR

PLATE - mounting -

PLUG - housing
"O" RING - housing plug

SPACER - coupling

PLATE - spacer -

"O" RING - housing . . . .
PIN - roll 1/4" x 1"+ - « «
SCREW - cap, end 5/16"
SCREW - cap, end 5/16'

CAP-end « -+« ..
WASHER - end ca
KIT - geroler (For

HOUSING - r

KIT - geroler (F
GERO %
ROL )

53

DESCRIPTION REQ'D
MOTOR - hydraulic drive (220 and 222) + + = = ¢ » e ¢ o e o e 0o e nn. 1
MOTOR - hydraulic drive (442 prior to S/N 9632452) « ¢+« o« = « - & 1
© e o o o o @ © © e © 6 © & ® & © 6 @0 © ©6 6 © 0 86 © 8 @ 1
SCREW - cap, ferry 5/16" x7/8" NF « « ¢ e v v v e v vn... 11
WASHER - back up (See Ref, 24) « v e v v o oo v eeennnn. 1
QUAD RING - mounting plate (See Ref. 24)« -« « v v v v v e v e ... 1
"O'" RING - mounting plate (See Ref, 24) o v e mw we s s 1
WASHER - thrust (See Ref, 24) « « ¢ ¢ ¢ e e e v e noeneennnn. 1
SHAFT AND HOUSING ASSEMBLY + ¢ ¢+« = e s e o v e veeeenn. 1
............................... 1
......................... 1
COUPLING - drive for C13047 motor « « = « « = « » « 2 el S E e 1
COUPLING - drive for C13498 motor + « « + o v v e o v e unennn 1
............ I I S |
"O" RING - housing to spacer plate (SEENRET, 24) « « v o v v -« 1
......................... 1
"O" RING - spacer plate to ger Ref.24) ««.cvc... 2
o ee e siie e @ w siie @ w sie % & D
DR AR P O R S 4
NI 66 @ & 5iie o o oiva s ol siie io o & 7
BUWNE = = = o 6 6 5 5 566 5 4 506 0 a o 7
N\ = 1
) e GO0 O aTe D G 7
motor) (220 apd 222) - - - - - - Selleiel o 1
8 motor) (442) .................. 1
€TrOlere o ¢ ¢ o e o e o c 6o coeoosoaccoas 1
..... © o 6 o e 0o 0 608 060 005 6 0 0 00 80 0 6 o 1
© e 0 5 s 006 006 06 000606 ¢ 06 0006 0 0 e © 6 o 6 0 0 0 o0 o 6

AND SEAL (Includes items 4, 5, 6, 7
6and 20) s « o s6 % 5 5 5% ¥ 5 Fle 0 0 ae m m s o e el

July 1976



S§3A




CASE 220,222 AND 442 COMPACT TRACTORS §38B

HYDRAULIC DRIVE MOTOR

REF. PART NO. DESCRIPTION REQ'D
C 14655 MOTOR - hydraulic (442 s/n 9632452 and after) .« .eeeoceeo.. 1
1 C 16516 RING - retaining  « c e e ceoececocecrocononccase sioee 1
2 NSS SPACER - (order C19037T Kit) e o coeeeevecoooconeens 1
3 NSS SEAL - o0il (order C19037 kit) e cooceecoeeces & ohe s o slie e 1
4 C 14827 HOUSING ASSEMBLY e ccecocccocooscsses AT eid e 1
5 € 14837 END CAPR 2 o o s 0 5515 © o 55 4 stsid 50 DOa g . o THR 1
6 NSS "O" RING - (order C19037 Kit) e e o o o o e oo oo coooceeeness 2
7 C 14828 SHAFT - coupling e oo c e et s s e cccecnssasecnnens 1
8 C 14829 DRIVE LINK ¢ ccceeccecooococcoscsscsconccsses.s 1
9 © 14830 PLATE - WEAT o ¢ o c o oo s o eooeoosesccoccscosens . 1
10 C 14831 ROTOR ASSEMBLY cocceccecen it B bt e obviie o leticlie wwe 1
11 C 14832 PLATE - manifold = i e s e e 1
12 D 59700 MANIFOLD «vevveenn. § u e i wa s b e e 5ot kg g 1
13 C 14834 COMMUTATOR AND RING SET ¢ c oo ccovooosoan e e e e w ale 1
14 NSS RING - sealing (order C19037 kit) .... N N S W
156 C 14836 SLEEVE ¢ttt cseccocenscccccassd NN % s 8 eTens dee L1
16 C 14838 BOLT - 3/8" x 4-3/8" NC heX o oo « o/ oo e v o o « T P
17 NSS WASHER - backup .010 «cccooo . oo @ To e o 0 wiie e et 1
C 19037  KIT - "O" ring and seal « o« ape « @ ¢ &5 o e s nie e b =1
NSS RING - sealing «soeeoo.s NE TT s 0 o s % e 2% 1
NSS SEAL - oil XQ ....... 1
NSS SEAL -"0"7ring «oceevooll e ceveeene visize wis siie @ ¥ 2
NSS RING - retaining o« e e o3 e e 00 e v 5. B G aoiats e - ow A
NSS SPACER -seal ... ) R S AL R o e ol
NSS WASHER - back up OFG>\c e c e a0 0 o o « e rseccscsne s 1
NSS SEAL - dirt (not useqg row away item) ceccccccccooan 1

Printed in U, S. A. July 1976



S
RS
W

NS

s

A
\F—7
IO =/ oooo‘
@ - ol»‘l
0 'IWIW.I \A% 022
=\
‘ =

7 /,
-::::'NM

54



Printed in U.S.A.

CASE 220,222 AND 442 COMPACT TRACTORS

F. PART NO.
R 15106
A 72104
R 15087
A 25461
A 72039
A 72040
A 72038
R 15090
R 16161
A 72042
A 72048
R 16147
A 41927
129- 18
192- 17
R 16148
A 72043
NSS

NSS

A 25447
A 40736
A 40736
A 172041
126- 111
74- 610
NSS

173- 237
192- 18
A 44433
NSS

A 43356
A 72046
A 72047
C 14344

192- 26
A 25546

A 40702

G
NSS @
NSS SPACER - armature shaft, inner « - -«
KIT - stud (Includes items 16, 18 and 19) -

A70202 STARTER-GENERATOR

(DELCO NO. 1101970
DESCRIPTION

BOLT - through (Includes washer): * * *

FRAME ASSEMBLY - commutator end

RING - bearing retainer** * -« - o e

BEARING - commutator end ball - -

HOLDER KIT - ground brush+ « « «« =+« LA

HOLDER KIT - insulated brush * - *
BRUSH ASSEMBLY
ARM - brush pressure © - *
SPRING - brush arm
COIL ASSEMBLY - field R.H,
STUD - armature terminal
BUSHING - insulated, armature stud
WASHER - armature stud ¢ c ¢ - .
NUT - terminal stud 12-24 hex =« - -
LOCKWASHER - terminal stud #12 -
WASHER - insulated, field stud - - -
COIL ASSEMBLY - f1e1d L.H, - -
STUD - field terminal (See Ref

.

:

.oc.-o

BUSHING - insulated, field s A40702 .
INSULATOR - field coil - - \ I
SHOE - pole,plam......
SHOE - pole, notched I IR I I
ARMATURE © « « « « % %

KEY - Woodruff, ar
SCREW - pole - -
BODY - starter,(g

3 Rd. Hd,-

EY - starter, generator drive
ASHER - 11/16" plated
T - armature shaft, drive end - -
ETAINER - grease *=c*cccs oo
SEAL - felt (Order A44433) ... ..

®
e o o e o 0 0 000 06 0 0 0

r (Order A70202)-

°
e ¢ o o o

s e & o
°

*Bearing retainer gasket and felt seal not required when
servicing with retainer assembly.

Bearing retainer assembly services all starters,

S5

oy
&
Q
o

® ©° ° o o ©® o o o
© ©® o e ©® o o © o o
® o o © e ©® o & o

A-tp—nwoav—am»—u—u—cHNHHHH;&.&NHHHNNNHHHHHN

e o e e o o o o

Pt pb pb fmd ped b b b b i

July 1976







EF,

G)Ul:-hwmb—n;g

= O 00 ~J

11

13
14
15
16

18
19
20
21
22

23

Printed in U.S.A.

CASE 220,222 AND 442 COMPACT TRACTORS

ART NO,
14578
14564
14565
14566
19562
14553
24221
70202
14537
14575
50213
14302
18197

ZOOUJOOD>OOOOOOO*U

12684
10549
24301
27251
34433
KO 230722
KO 231281
KO 232535
12193
21618
17763
17808

<>0Q0Q0

oNoNoNe!

ELECTRICAL SYSTEM

DESCRIPTION
HARNESS = WIre * ¢ o ¢ o c o oo ccovsoocoonsse °
WIRE - Switch to Solenoid (Red 8") « « o o e oo v 0 o
WIRE - Battery to Solenoid (Black 10-1/2") « .+ ..

e o 2 o o e o

WIRE - Battery to Ground (Black 12") « « ¢ « « . « ..
SWITCH - neutral start -« ccooooeeoeeosn ao e
SOLENOID = Start « ccceecoeooocososaes o iah
REGULATOR - voltage 12 volt « - - . . sesecscan
STARTER - generator 12 volt (Repalrs page 55)
CONNECTOR - headlamp. . . . . 6o ccsscsc0cncs
LAMP ASSEMBLY - generator 1nd1cator ----- oo

BULB - warning lamp, generator indicator (wh;te)
HEADLAMP ASSEMBLY - 12 volt (Repaxrs page 59)
BATTERY = 12 VOIt « « e o o oo o »

SWITCH - ignition (Includes key) order C18 o
KEY - 1gn1t10n ©® e 0060000000000 o\ e e
CLAMP - battery hold down -« « « » oo NG
SPARK PLUG - (Includes gasket) - - — e e
GASKET - spark pluge « « « « ¢ o o @. “ecev e
CABLE - high tension« + « + « » o s e s 0 ause
CONDENSER ¢ ¢ ¢ o e 00 oo 0. A R S T S
COIL - ignition 12 volt - - . « - A IR, .
COVER - breaker contact o ;
WIRE - regulator groun
KIT - ignition switch
KEY - ignition
DECAL - igniti

® © » e 9 8 o

°
L3
°
o
°
e
®

o
8

HH’-‘”HHHNNU

® o o

e » o o ® o

°® » 9 o @
tcltﬂtnoo‘c.tot_ocn

® ® o ° o ©° o ® o PR ® e o

® ¢ e
T8 e e 3 0 & » e-a e

°
°
®
)
°
»
°

[

is e 0 e 0 a0l

yoo.o--o.coo---ooo.-.o-.ooll

ho.o-aoo..oono.‘-o'l..‘o..’ol

July 1976

87




88

@
Or
/// %3

AN
4"“.—\
I
7/ %4/7,//
“‘(’« 9
\&g,a"

@\&@

:
\\\ g

\@ .




CASE 220,222 AND 442 COMPACT TRACTORS 859
ELECTRICAL SYSTEM HARDWARE

REF, PART NO. DESCRIPTION REQ'D
1 C 14060 NUT -back up 3/4" + o e oo oo vscoocaoonceoncsnnss s W ]
2 C 12683 NUT - escutcheon 3/4" « - ¢ ¢ e v o e et ettt canenaenenannas 1
3 C 10836 NUT - speed type MUY e oo eeos s o % AEe R o AR R e e e R 4
4 187- 131 SCREW - #10 x 3/4" Self Tapping Flat Head Z.P, -« e oo v v oo 2
5 131- 629 NUT ~ speed type "U' o« o o oo o o amsiers & dse e v e o 5 60 % 3 4
6 187- 1047 SCREW - #8 x 1/2" Self Tapping Rd, Hd, Phillips « . e+ cco .. . 4

C 22571 HEADLAMDP ASSEMBLY ¢ ¢ ¢ e ¢ e c et e oo sooccocsesesssss 2
7 NSS RECEPTACLE - headlamp (Order Cl4302) o & osrs watdi s o 1
8 C 14305 BULB - headlamp « « « « o« e e o oo eevnnnnennnas e 1
9 C 14304 GASKET -headlamp « « e cc e s 0 v e anceecnsocnsncenes 2
10 C 22573 LENS & HeadlamiD, o » o & o ote o) dliaietadsta a siafare s idiale = o oin-a o 1
11 113- 103 BOLT - 5/16" x 1" NC hex Z.P. « = -« « = v - v« P e )
12 192- 20 LOCKWASHER = 5/16" Z,P, « « et c v oo vecoccencnncnonns 3
13 195- 520 WASHER - 5/16" plain Z.P. «+ e cccecoomeecscscsncsons 1
14 129- 102 NUT - 5/16" NC hex Z, P, =+« « e e e e oo o aE N e e eee i et 2
15 111- 202 BOLT - 5/16" x 3/4' NC Rd. Hd. Sq. Neck\ ~\pe e e e o v oo |
16 111- 108 BOLT - 1/4" x 3/4" NC Rd. Hd. Sq. NéCKS\y™ -« e e ce e v en .- 1
17 129- 101 NUT - 1/4" NC hex « « =« - AL el e AT B . s e bR e
18 187- 484 SCREW - #10 x 1/2" Self-Tap h P, cocececen I
19 193- 170 LOCKWASHER - #10 external B
20  129- 122 NUT - 5/16" NF hex - - - - L I I SR ..
21 C 14599 BRACKET - starter gene just cccc e
22 129- 27 NUT - #10 NF hex - « - T P L T s iy g

23 192- 18
24 169- 131
25 113- 1
26 192- 19
27 C 18788
28 13- 612
29 192- 21
30 C 18999
31 113- 102
32 193- 61

KOA231 @9@
KO 2202

LOCKWASHER S {000\ 4% « v 50 2 s v 05 5 010 5% s s sl 16 A
SCREW - #8 x 5/16"

BOLT - 1/4" x 1 S/ - D IS i oy s
LOCKWASHE Pooeee SRS AR
SUPPORT © T CTALOT & v o5 5 & o6 & & o5 S 5% 5 ool suad s
BOLT - 4YNC heX oo o 60 8 0 st s o & o e e e et e g
LOCKW i L K s s R .
SUPP tarter generator adjust. « « « ¢ o v e e e et oo
BOI@AY- 6"x3/4" NChexZ.Pee e o = e e v v o5 Seee e W Ga G S :

HER - 3/4" internal tooth « e e s s e s oo e o csosoocoase
EAKER CONTACTS

1 LEAD - breaker contact (Includes grommet). « « e o o o o 0 0 o o s 5
2 GROMMET ~contactlead « « ¢ c e e ¢ e c c 6 c 00 0o coeo- % W s
3 173- 210 SCREW - #10x3/8" Rd. Hd. Z. P. « c e ¢ v et cveeoeeconnnas
4 192- 18 LOCKWASHER - 3/16" Z.P. ¢ ¢ o ccosusn ol iE T s R, .
5 KO 232535 COVER - breaker contact « « « « . & S % e R S emdd G e s B el
6 KO 220174 GASKET «COVEL o s 5% 5 s s 670.% o155 ¢ 6% & & 616 5 o 5759 & wie T
7 187- 408 SCREW - #6 x 3/8" Self Tappmg o 2l ie) w widarial e U2 hial 1 e aiiel e AR :
8 173- 224 SCREW - #8 x1/4" NCRd. Hd, -« ¢ o e e ecvosn P IRt
9 193- 5 LOCKWASHER - #8 internal tooth « ¢ e - c ¢ 6 e e e et e v e oo oees
10 KO0A220474 POINT SET - breaker contact « ¢« ¢ oo oo I I TP
11 KO 220476 BRACKET - breaker contact « « c e e o ¢ e e 0 0 0 s 0 e e e s e o e
12 VvV 34831 ROD - breaker contactpush - ¢« cc e et eccoccoceneen
13 KO 275182 CLIP = Wire ........... ®© o © 06 06 6 o o 0 o ® 6 © o o 6 06 06 6 9 6 o © o °

Printed in U,S.A.

July 1976




‘80

Bt

220 Performance King
O hydraulic drive

Gy ( ) ATTACHMENT DRIVE
uuuuuuuuuuuuu

222 Performance King O

442 Performance Kin

DDy PK »
O

ONLY

------------------

LOwWER ii 2

ATTACHMENT LIFY

| iMPORTANT SPEEC CONTROL MUST BE IN

NEUTRAL WHEN STARTING ENGINE
CAUTION: PLACE TRANSMISSION IN LOW
RANGE WHEN OPERATING ON INCLINES

CHOKE THROTTLE

OFF SICW
GENERATOR
. OFF

LIGHTS

1GN.

eV




o

CASE 220,222 AND 442 COMPACT TRACTORS 61

DECALS AND TRANSFERS
(USED PRIOR TO S/N 9641001)

REF. PART NO. DESCRIPTION REQ'D
1 C 14542 TRANSFER = PK220 + o cccoceacccascocasoacssossocsas 1
2 C 14543 TRANSFER - PK222 -+ s« - T PR £ R SIS L AR A 1
3 C 14544 TRANSFER - PK442 +c s oo oo ssocassacccccccas . .1
4 C 14540 TRANSFER - hydraulic drive eccccccceccoccceccccccsccne. 2
5 C 14067 DECAL - attachment drive < ccccccccececcccccoscccoccnn 1
6 321- 18 DECAL - gasoline » « = s s e o2 ooe T . .1
7 C 14539 DECAL - hydraulic resServoir - s cececcceocccccccocccccccne 1
8 C 14627 DECAL - power lift - « « « - i R aee s et Whe e e A W 5. W & suieTen @ 1
9 C 14561 DECAL - shift Tange *cccc e oo oo e s e s e s e s e e e 1
10 C 12506 DECAL -level indicator s c e e e c s c e c o c e c oo coososoccoesocos 1
11 C 14562 DECAL - instrument panel, small =+ ¢ccccecceccoccccccn.n 1
12 C 14228 DECAL - instrument panel, Jarge - « c ¢ e e e c e s e o e e v e e 1
13 C 14548 DECAL - 220 hood stripe L\ H. s ¢ e ¢ c s c s cecececocccccsnn 1
14 C 14549 DECAL - 220 hood stripe R.H. ¢ e ¢ s e e e @ e eeeeccccosne 1
15 C 14550 DECAL - 222 hood stripe L.H, ¢ o ¢ s o « o(fox)¢ e o e s e oo 1
16 C 14551 DECAL - 222 hood stripe R.H, - - « « « A R I SIS 1
17 C 14557 DECAL - 442 hood stripe L.H. ¢ « ¢ s s\g e J) e e e v covcccccnonn 1
18 C 14558 DECAL - 442 hood stripe R.H, - - @ ---------------- 1
19 C 14546 DECAL - stripe, rear hood esN\s\e ¢ 83=/c s ¢ s e e e o0 c e 0o oo 1

Printed in U.S.A.

July, 1976




62

@

ATTACHMENT DRIVE

uuuuuuuuuuuuu




o
/

CASE 220,222 AND 442 COMPACT TRACTORS é3

REF. PART NO.
321- 1571
C 14067
321- 18
14539
14627
14561
12506
14562
14228
15690
15691
15692
15693
15694
15695
14546

WO =IO U > O+

[y
o
oNoNololoNoNoNoXoXoNoNoNe!

Printed in U,S.A,

DECALS

DESCRIPTION REQ'D
DECAL & HCASEV' ............................... ° 1
DECAL = attachment drive e 606 0606 806 800608 06 00 e e 0 00 00 0 ) 1
DECAL - gasoline® s =cscccccoeccccccse s o0 o0 oececs o s 1
DECAL - hydraulic reservoir ¢ s ¢ ==« o sisiie 88 wite e et s ww §
DECAL - power lifts cccccecevecececcncs co o e e oo e i
DECAL - shift range **cccccccccocccce cecocs o e . e 1
DECAL - level indicatore e = s e oo e ce oo o s 6000 o0 o 1
DECAL - instrument panel (small) * e +cseccccecccocccecccos 1
DECAL - instrument panel (large) * ¢ * < - ¢ O R R s oo oo §
DECAL - hood 220 R,H, *c* s s s s cocsoccscsse eesso e 1
DECAL - hood 220 hydraulic drive L H,» e e e cccecccoceccccs |
DECAL - hood 222 R, Hs s = ¢+ o=« cceccscooocn e coco s e 1
DECAL - hood 222 hydraulic drive L .H,s ¢ =« s ok ol ncin e R |
DECAL - hood 442 R, H, * ***vcc*esescscsoccs ese o s o 1
DECAL - hood 442 hydraulic drive L.H. seeemsee v ]
DECAL - hood’ rear Stripe ........ B e’e o206 00 0 0 0 o o ®

July 1976




64

e

“naw

-
ey el g




CASE 220,222 AND 442 COMPACT TRACTORS 68

D8 WHEEL WEIGHTS - MODEL 220 AND 222

REF, PART NO. DESCRIPTION REQ'D
1 NSS WEIGHT - wheel 12" (Order as Machinery Item) = °°°°°°°°*°°" 4
2 111- 532 BOLT - 1/2" x 3-3/4" Rd. Hd. Sq. Neck NC Z.P, == c-ccc°ccc- 8
3 192_ 23 LOCKWASHER - 1/2n Z.P. .......................... 8
4 129- 105 NUT - 1/2,, NChex °“°*°°°°°c*°crcccccoccccoscscs I |

D10 WHEEL WEIGHTS -@EL 442

™
NSS WEIGHT - wheel 15" & @ dér as Machinery Item) s = ¢« - - 4

1

2 111- 530 BOLT - 1/2'" x 2-1/2/, & W Sq, Neck NC Z,P, + ++ + + -+« v - - - 4
3 111- 531 BOLT - 1/2" x 2-3/4 d. Sq. NeCk NC Z.P, « + = o+ v oseens 4
4 92- 8 LOCKWASHER - P, ccccecee R 8
5 129_ 105 NUT - 1/2" NCAegleh) e e oo oo e © o0 0600 800000 ® e o eo0 0 00 0 8

Printed in U.S.A, February 1970




( | ﬂ




CASE 220,222 AND 442 COMPACT TRACTORS

MODEL F30 HYDRAULIC LIFT

REF. PART NO.
1 C 14466
2 NSS

3 C 14489
4 132- 310
5 C 14481
6 138- 96
7 C 14492
8 C 12678
9 C 13744
10 C 10898
11 187- 1036
12 C 14491
13 129- 601
14 113- 4
15 129- 101
16 192- 19

17 C 15080
18 C 12875
19  221- 412
20 C 14629
21 218~ 5007
22 C 14533
23 218- 1057
24 T 25683

25 141- 2
26 132- 5
27 C 14470
28 195- 541
29  129- 107
30 113- 207

31 92- 6

32 25- 106

33 A 30881

34 113- 219

35 192- %
36 129- 3§zi>>
37 126-

38

39 c 14153

40 141- 56

41 C 16099

42 C 15971

43 C 16098

44 C 16097

45 C 15970

46 C 16095

47 129- 400

48 C 15449

Printed in U.S.A.

PANEL - valve mounting

DESCRIPTION

.............

687

CROSS SHAFT ASSEMBLY (order items 41, 42 43, 44, 45, 46 & 47)

LEVER - cylinder lift (used prior to S/N 9641001
PIN - cotter 1/8'" x
COLLAR - cross shaft (used prior to S/N 9641001). -
PIN - roll 3/16" x 1"
BRACKET - link adjust (used prior to S/N 9641001)
GRIP - lever
PIN - clevis 1/2"
PIN - safety
SCREW - 1/4" x1/2" NC hex self tapping - -
LINK - stop (used prior to S/N 9641001)
NUT - wing 3/8" NC Nylock (used prior to S/N 9641001)

oooooo

I ZP,

-------

--------------------------

BOLT - 1/4"x1"NChexZ.P,........

NUT - 1/4" NC hex Z.P
LOCKWASHER - 1/4" Z.P. .
HOSE - 11" v a0 o
HOSE = 20" ¢ e v o oo eovvens .

HOSE - pressure .......

"O" RING -

FITTING - 90° 5/8" T.
RING - retammg

("’»- PR - spacer
ﬂT 3/8'" x 2" NC hex Z.P.
OCKWASHER - 3/8" Z.P.
UT - 3/8" NC hex Z.P.
KEY - Woodruff #11
CYLINDER - hydraulic (Repairs, See page 69)

-------------

--------------------------

--------------------

VALVE - lift (Repairs, See page 69) - - - -

PIN - clevis 1/2"

------------

CROSS SHAFT ASSEMBLY - (Used S/N 9641001 and after) o « »
LINK - stop (used S/N 9641001 and after)e c o e s s o o0 000 s o

BRACKET - link adj. (used S/N 9641001 and after) -
WASHER - lift lever (used S/N 9641001 and after) - -
LEVER - cylinder adj. (used S/N 9641001 and after)
COLLAR - cross shaft (used S/N 9641001 and after)
NUT - wing 1/2" NC (used S/N 9641001 and after) . .
TUBE - cooler (used S/N 9641001 and after). o o « « o

July 1976

............

-----------------------------

------------------------

----------------------------

---------------------------------

b b b b b b pb b






EF.

R
1
2
3
4
5
6
7
8

CASE 220,222 AND 442 COMPACT TRA CTORS
MODEL F30 HYDRAULIC LIFT
(C12676 Lift Cylinder)
PART NO. DESCRIPTION : REQ'D
C 12880 ROD - cylinder .................................. 1
C 12883 HEAD - cylinder ................................. 1
C 12884 HEAD - cylinder rod end =<+ °*" LR R 1
C 12885 TUBE - cyunder ................................. 1
(¢ 12886 CLEVIS-rodend c«-ccccceenroccccccscscccecccosccsess 1
A 27577 "O" RING - 1-1/2"OD + ¢ e ecccoccccoeccconccccncccos 3
A 27410 "O" RING - 3/4" OD =+ +cccccosccsecccccocncccancnon 1
C 12903 WASHER - back UD. o efiees oo sim 8o $ie 8100 0oeil@ 0 @3 6 5 Sa B S i W B 2
C-14153 DIRECTIONAKQ@VE

NSS BODY AND SPOOL ASSEMBLX ------------------- 1
C 13200 SPACER o cvimomremmonfloNODr oo o oo o s 55058 5,5 55608 1
C 13201 CAP = e o oo ¢ o 05 0 542D & 5 5 a's steiis @ 05 » srem » wes 1
195- 521 WASHER - plain 3/8" @Q)} ........................ 1
195- 510 WASHER - plain 3/ %’ .......................... 1
193- 524 SCREW - Rd. Hd. & /ext. lockwasher

#1092 % G/BYC T 555 6 5 a0 v ® s or's m 55 wm's @ mi's 2 2 s 1
C 18850 SPRING - TetRRINNA) ¢ ¢ ¢ s e e oo eonoovenasoncasassass 1
D 40816 ! R AR A 5 2w 2
211- 9  BALL N8N ¢ ¢ ¢t e e et e et oo ecoasccsaoscc s s soe 1
C 13203 £ s W e e s B s e S W s eiis s hieelra o e giie e sice e 1
Cc 13207 relief adj, 7/16-20 X 5/8" « e e v cee v oo 1
C 13204 GA relief Cap « « oo ceococcococccsononcoaceesss 1
129- 531 Ay Acorn 7/16" NE ¢ covoocosssaososisssasnssessses 1
169- 146 ' - fillister head #8-32 x 3/8" NC Z.P, ¢ ¢ o s cc e oo 3

@g@

Printed in U.S.A,

July 1976

69






CASE 220,222 AND 442 COMPACT TRACTORS
MODEL F26 THREE POINT HITCH-MODEL 442

FRAME, LIFT RODS AND ARMS

71

REF. PART NO. DESCRIPTION REQ'D
1 C 19740 HITCH PLATE ASSEMBLY . ¢ ¢ ccovoocosococcoasosocsocsl
2 219- 405 FITTING-1ube...ov oo T e S
3 C 14722 NUT -liftrod. .o ceeooeeo « % eis e o e B 00 O B G0 D0 g o Ot
4 G 14724 ROD ASSEMBLY - R.H, lift, ....... S e w e % e e s e oL
5 138- 309 PIN - rol1 1/4" X 4" . . i i e isescoonessoccosanoeasaol
6 132- 91 PIN - cotter 3/16" X 1", ., ... veeeeoeacoccascascancaash
7 195- 541 WASHER - plain 5/8" . ... ...... ihonevii ik sosswasnd
8 C 14715 ABRM =t , . i isvionossdodis aomes oo mesns o b bomsannu o
9 C 14991 CHAIN - stay 19 links, . ... R L i AP R
10 113- 118 BOLT-5/16"x5/8"NChexZ.P......................2
11 131- 176 NUT - lock 5/16" NChex . ......... T T .
12 B 52118 PIN-KIK ,...00cccc0c0a0000c00 SRS o G en G BGD G oD &
13 A 30338 PIN -Klik, . v v e v0eoew o e oo o o maiie a ane B e 5616 BB @ B 1O
14 C 14725 ROD-Ilift LLH., . c oo s ceasccoosca Py |
15 C 14717 PIN-clevis . v v e e e oo h s e . s GBI & G T oD 4 G U

C 14712 LINK ASSEMBLY . s s s 5 o s 5 o o5 59 CaooAndon oo e gl
16 C 14703 CENTERTUBEASSEMBLY.. T W |
17 C 14709 BALL END ASSEMBLY R.H, ................. 1
18 C 14710 BALL END ASSEMBLY 5 AD.................I
19 138- 59 PIN-r0111/8"x'7/8”.K@.....................2
20 C 16128 PIN—clevisS/B”x3"o.© coccoescoooceenosoooes ]

CYLINDER @\%\&‘RAWBAR MOUNTING
1 C 14977 ATEASSEMBLY.......... ..... s o o ---.o.-l
2 C 14975 lower cylinder mounting = ¢ = ¢ ¢ = ccceoococoeecooconce]
3 C 14976 _uppercylindermounting--o. ..... -o--o.ooooo-o.-l
4 131- 178 _Cotterl/g”xl” ....... cco0osoccosscecososeoes s 3
5 113- B I T

Printed in U.S.A.,

4@%}301&" - 1/2" x 1-1/4" NC hex Z.P. -

July, 1976




72

00000G==¢




CASE 220,222 AND 442 COMPACT TRACTORS 73
MODEL F26 THREE POINT HITCH AND MODEL
F27 HITCH ADAPTER
HYDRAULIC CONNECTIONS AND COMPONENTS

REF, PART NO. DESCRIPTION REQ'D
1 221- 1130 NIPPLE - 1/4" X 7/8" NPT ¢ coeooscccosococssoscccnns 1
2 221~ 1422 TEE-1/4" NPT ¢ ¢ cocecseccsancacococccacesossooccs 1
3 218~ 455 FITTING - hydraulic 1/2" Tx1/4" NPT ¢ ccccceorcceccccns 1
4 C 14979 HOSE - hydrauliCe « e e e e o s s o ccoocosssoccsssocccsces 1
5 221- 1375 ELBOW - 90°x 1/4" NPT ¢ .o cccncocooocacocaaccnsso . 1
6  221- 1139 NIPPLE = 1747 28" NPT <5 555 sums » ais wrame o me o siain = = ors 1
7 C 14700 CYLINDER ASSEMBLY. c o s 0000+« o o siie s w s n sies & e e & 1
8 C 14970 SEAL - WipPer « o e o c s s o sssocscocsscossconaccasass 1
9 C 14698 BODY - cylinder « « « c o e oo ccooecs T afs % siie a sisiie el eiie s wie 1
10 C 14695 ROD AND PISTON ASSEMBLY: o cccsoocecoocccssscosn 1
11 C 14699 RING - back upec oo oo ooocenocseo NN & w6 & 8 8o e oie w e D
12 A 30971 "O"RING coccoocoosceccoossces DY & siis w siie s u sie e s e 2
13 C 14692 END CAP - cylinder. - « oo e o o {(FAX\yr s cccooccoccesce 1
14 C 15123 KIT - "O" ring and seal (Consist 58,11 &12)cccccos -1
Q\XO
MODEL F2 CH ADAPTER
1 C 14872 T - hitch ad_apter ........................... 1
2 C 14568 T AWDAL S 655 5 o 6.6 5 856 & Sisie = sin i & s s 4 se s win e 66w w .1
3 113~ 425 -1/2"X83"NChex Z.P.ceccocceccosscsasonnssns 4

9
<

Printed in U.S.A.

February 1970




74




CASE 220,222 AND 442 COMPACT TRACTORS 75

MODEL

REF. PART NO.,
1 C 14867
2 C 14457
3 195- 541
4 C 10898
5 C 14459
5 C 14460
6 113- 412
7 192- 23
8 C 17219
9 113- 417
10 129- 105
11 195~ 545
12 132- 306
13 113- 421
14 C 14568
15 C 14866

Printed in U.S.A,

F22 AND F 24 SLEEVE HITCH

DESCRIPTION REQ'D
HITCH FRAME ASSEMBLY (442) « c c c e c e c0eocococses 6w @ el
ARM = Lifte o o o oo oo oo vecococooeeenesencenennssss 1
WASHER - plain 21/32". . ... ... B 2
PIN-safety . ..coceeeesocoascs A oTn o o 00 G Oaa0 00D 0 G .2
BRACKET - hitchmounting R.H.. . . . e e cc 00000 e s e s 1
BRACKET - hitch mounting L.H., . .. ... .. A e, PEPIPY .1
BOLT - 1/2"x1-3/4" NChex Z.P. .. .. .ccce.. GEE E e E ood
LOCKWASHER = 1/2" Z. P.. .o eeoveooosoosaconcons 6
PLATE - lift lever . .. ... cccceeeecccococasonccncnss 1
BOLT -1/2" x1-1/4" NC heX Z.P. . v s 0 0occeocnocoes iee 2
NUT-1/2"NCheXx Z.P. .. v e eeereoeononcno oo e o e
WASHER - plain 3/4" Z.P.. v o v v v vt v oo conoocnococoeas 2
PIN - cotter 3/16" x1-3/4".......... S e e e SR

BOLT - 1/2" X Z” NC heX Z.P. ® s 86 068 & 8 o © 8 ® 8 e @& 0 56 06 60 6 08 o
PIN-drawbar....cecoocceeeoes .
HITCH FRAME ASSEMBLY (220 and 222} e ¢ c ¢ e 0 6 0 « o « e ee

June, 1973






CASE 220,222 AND 442 COMPACT TRACTORS 77

MODEL F11

F18 FRONT
REF. PART NO,
1 C 14646
2 C 14647
3 111- 362
4 192- 21
5 129- 103
6 C 12692
7 C 10898
8 C 14363
9 113- 424
10 192- 23
11 C 14116
12 C 14113
13 C 14348
14 C 14504
15 C 14505

16 111- 362
17 111- 340
18 113- 111
19 131- 176

20 C 14351
21 C 14596
22 C 14353

FI1I8 FRONT COUN

1 C 14646
2 C 14647

3 111- 362

4 192- 21(5229
5 129-

6

7 113- 6

8 192- 05

9 120- 107

10 113- 423
11 195- 533
12 192- 23
13 129~ 105
14 C 12692
15 C 10898

Printed in U,S.A.

DESCRIPTION

BRACKET - mounting R.H, e« cccecceeeeo
BRACKET - mounting L.H, «cccccceo ..
BOLT - 3/8" x 1'" NC Rd. Hd. Square Neck-

LOCKWASHER - 3/8'"¢ <« <«
NUT - 3/8" NC hex Z.P, =« « »
PIN - clevis 5/8'c s e ceoceee
PIN - safety =« « « -
SPACER - mounting bracket -

BOLT - 1/2" x 2" NC hex Z.P.

LOCKWASHER - 1/2" Z.P, - .
BELT - PTO drives « « s o o o
PULLEY - PTO¢ e 0 e 0 s o »
PLATE - bearing mounting
FLANGETTE ¢ cccceeos
BEARING - pulley « e e e o o o o

BOLT - 3/8'" x 1'" NC Rd. Hd. Squa
BOLT - 3/8" x 3/4'" NC Rd. Hd. Sq

BOLT - 5/16" x 2-1/2" NC hex

NUT - lock 5/16" NC hex
NUT - belt tension« « o « « &

SCREW - belt tension adj .
LOCK - belt tension .

@&@@

DN

OCKW ASHER - 3/8" Z
NUT - 3/8" NC hex Z, p « et @
BRACKET - weight support- -

BOLT - 5/8'" x 1-1/2" NC hex Z.P,

LOCKW ASHER - 5/8" Z.P, . -
NUT - 5/8" NC hex Z.P, « « «

BOLT - 1/2" x 7" NC hex Z.P.

WASHER - plain 17/32" Z.P. .
LOCKWASHER - 1/2" Z.P. . .
NUT - 1/2" NC hex Z.P. . ...
PIN - clevis 5/8" Z.P. ¢« o v« »
PIN-safety c ccecococoee

e o o o

e © ©® o o o o

o o
e e o s o ©® o ©° o o

e e © o o° o

"“»L,’ T - mounting R.H, ccscccecececcn
BRACKET - mounting L.H, =« cceeoeeeesne
' T - 3/8" x 1" NC Rd. Hd. Square Neck- -

e o e © o o ® s o©o © ° o ®
e 5 e o o ©® o o

e o & o

e e e © © o o
e o e e o o @
e e @ © o © o

e ®© e » © o o © o © © © o ©° o

IGHT BRACKET

SHAFT DRIVE PTO AND MODEL
COUNTERWEIGHT BRACKET KITS

REQ'D
50 C o068 oot

onn..u.oool

ceeecosoccod
oo winin s s s 10
Q0000 odha e
cos 600000 s 2
almmesges s I
csoecsesceel
cesscssoccsed
% 5 6w e 5 e, 8 2
csesccocsscsd
csesecsces
ssevoo0ssoesl
PR |

KITS
N Ty |
B GO0 Do
cooccoocescd
P Y -
ctescsonne?
cesecssncse?
csessseessl
siisiis ¥ wisiie ienarier il
st e s et eee D
csescsscese 2

February 1970



)

78 NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.

NO. NO. NO. NO. NO. NO. NO. NO. NO.
16905 47 2 A 72041 55 23 cC 12192 23 8
40035 9 20 A 72042 55 10 C 12193 57 22
40035 11 20 A 72043 55 17 C 12224 21 2
40035 13 28 A 72046 55 32 C 12280 39 4
40035 15 28 A 72047 55 33 C 12370 37 7
A 10326 21 22 A 72048 55 11 C 12506 61 10
A 11538 37 5 A 172073 17 1 C 12506 63 7
A 25447 55 20 A 72073 19 - C 12551 41 25
A 25461 55 4 A 72077 19 3 C 12552 41 26
A 25546 55 36 A 172092 19 2 C 12553 41 24
A 27001 9 23 A 72098 19 6 C 12554 41 16
A 27001 11 23 A 72099 19 5 C 12559 41 31
A 27251 57 17 A 72100 13 57 C 12560 41 39
A 27365 13 39 A 72100 15 57 C 12561 41 34
A 27365 15 39 A 172100 17 2 C 12603 17 22
A 27410 45 40 A 172103 19 11 C 12604 37 2
A 27410 53 16 A 72104 55 2 C 2612 37 8
A 27410 69 7 A 172108 13 56 € 75 67 18
A 27577 69 6 A 72108 15 56 6 67 38
A 27891 47 6 A 72108 17 13 12678 67 8
A 30064 37 10 A 72108 19 2 b 12683 59 2
A 30095 45 41 B 50213 57 - «@ 12684 57 14
A 30338 71 13 B 52118 71 & C 12692 77 6
A 30881 33 10 B 52144 41 ’ C 12692 (i 14
A 30881 33 11 B 59393 13 Cc 12713 41 2
A 30881 35 14 B 59393 Cc 12718 41 36
A 30881 6 33 C 10263 1 Cc 12723 41 10
A 30971 73 12 C 10312 16 C, 12725 41 21
A 31220 35 13 C 10312 6 C 12880 69 1
A 32190 45 39 C 1031 % 7 2 C 12883 69 2
A 35956 49 6 C 37 9 C 12884 69 3
A 37247 47 4 C 5 2 C 12885 69 4
A 40702 55 40 C 39 7 C 12886 69 5
A 40736 55 21 23 1 C 12903 69 8
A 40736 55 22 57 15 C 12965 41 38
A 41927 55 13 c 17 14 C 12975 33 9
A 43356 55 31 @9 10678 17 3 C 12975 33 10
A 43499 55 <:»C 10836 59 3 C 13047 43 27
A 44433 55 C 10898 67 10 C 13047 53 1
A 50096 41 C 10898 75 4 c 13077 217 12
A 50421 4@ C 10898 77 7 C 13106 33 7
A 62079 17 15 C 10898 717 15 C 13106 33 8
A 70058 35 2 C 11529 17 18 C 13196 41 42
A 70062 37 11 C 11529 43 16 Cc 13197 41 43
A 70090 5 5 C 11545 17 19 C 13200 69 2
A 70100 43 18 C 11545 43 17 C 13201 69 3
A 70109 43 1 C 11635 31 8 C 13203 69 10
A 70111 43 1 C 11642 49 7 C 13204 69 12
A 70111 49 18 C 11643 49 8 c 13207 69 11
A 170112 49 21 C 11644 49 4 Cc 13211 41 9
A 70112 51 4 C 11906 33 5 C 13212 41 20
A 170185 37 8 C 11942 31 26 C 13241 41 5
A 170202 57 8 C 11942 47 9 C 13261 41 40
A 72001 49 11 C 12081 37 3 C 13266 41 8
A 72002 49 12 C 12093 47 3 C 13289 39 2
A 72004 49 8 C 12102 33 13 C 13297 31 12
A 72005 49 7 C 12110 37 5 C 13345 31 -
A 72007 49 13 C 12111 37 6 C 13357 37 3
A 72034 53 9 C 12115 37 7 C 13360 39 1
A 172038 55 7 C 12126 35 19 C 13373 31 9
A 72039 55 5 C 12127 47 5 C 13385 41 6
A 72040 55 6 C 12168 47 6 C 13411 17 17

C 12187 21 3 C 13498 43 27




NUMERICAL INDEX 79

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO.  NO.
713498 53 1 C 14290 27 11 C 14558 61 18
13510 47 5 C 14292 217 7 C 14561 61 9

C 13512 47 1 C 14294 27 8 C 14561 63 6
C 13513 47 9 C 14297 27 5 C 14562 61 11
C 13514 47 8 C 14301 53 20 C 14562 63 8
C 13515 417 3 C 14302 57 11 C 14564 57 2
C 13526 37 16 C 14304 59 9 C 14565 57 3
C 13605 33 5 C 14305 59 8 C 14566 57 4
C 13605 33 16 C 14317 33 2 C 14568 73 2
-C 13716 33 6 C 14318 33 3 C 14568 75 14
C 13744 67 9 C 14326 29 3 C 14575 57 10
C 13770 41 1 C 14332 33 18 C 14578 57 1
.C 13848 21 1 C 14333 33 17 C 14589 29 18
C 13863 37 12 C 14334 33 12 C 14590 29 13
C 13866 37 13 C 14341 29 2 C 14596 77 21
C 13962 53 12 C 14343 35 18 C 14598 29 21
C 14060 59 1 C 14344 55 34 C 14599 59 21
C 14067 61 5 C 14348 7 13 c 14 47 .
C 14067 63 2 @ 14351 77 20 C 1 43 26
Cc 14113 1 12 C 14353 7 22 C 45 31
C 14116 79 11 C 14363 75 8 7 61 8
C 14126 31 3 C 14398 13 43 @ 27 63 5
C 14127 31 3 C 14398 15 43 N\ C 4629 67 20
C 14128 33 2 C 14399 13 26 \C° 14644 a1 24
C 14131 33 3 C 14399 15 zs() 14645 31 24
C 14153 67 39 C 14457 75 C 14646 7 1
C 14168 41 23 C 14459 75 C 14647 77 2
C 14172 47 = C 14460 75 5 C 14653 45 42
¢ 14180 43 26 C 14466 g @ 1 C 14654 55 43
14186 37 4 C 27 C 14655 43 27

C 14187 37 15 e 5 C 14655 53B 3
C 14194 35 4 C 3 C 14656 41 19
C 14195 43 14 C 12 C 14687 7 6
C 14199 41 17 C 7 C 14690 23 5
C 14200 35 6 c . 10 C 14692 73 13
C 14201 35 7 C 50 14 C 14695 73 10
C 14209 29 5 45 15 C 14698 73 9
C 14210 29 5 4 C 14699 73 11
C 14213 29 4 ?@ 2 C 14700 73 7
C 14222 41 39 21 C 14703 71 16
C 14223 41 @) C 14519 41 22 C 14709 71 17
C 14224 23 C 14524 39 1 C 14710 71 18
C 14228 61 12 C 14525 39 5 C 1472 7 z
C 14228 63 9 C 14526 39 3 C 14715 71 8
C 14240 23 1 C 14528 39 8 C 14717 11 s
C 14241 23 1 C 14530 39 6 C 14722 71 3
C 14243 43 28 C 14533 67 22 C 14724 71 4
C 14243 49 1 C 14534 31 15 C 14725 71 14
‘C 14244 43 28 C 14537 57 9 C 14728 31 22
C 14244 49 1 C 14539 61 7 C 14729 29 17
C 14245 43 30 C 14539 63 4 C 14730 29 17
C 14246 23 6 C 14540 61 4 C 14783 53 19
C 14247 43 23 C 14542 61 1 C 14784 53 14
C 14248 43 24 C 14543 61 2 C 14816 53 2
C 14249 43 25 C 14544 61 3 C 14817 53 7
C 14250 31 1 C 14546 61 19 C 14818 53 8
C— 14258 31 19 C 14546 63 16 C 14819 53 11
14268 37 1 C 14548 61 13 C 14820 53 ahit

C 14278 47 1 C 14549 61 14 C 14822 53 -
C 14283 27 10 C 14550 61 15 C 14823 53 .
C 14288 217 9 C 14551 61 16 C 14827 53B 4
C 14553 57 6 C 14828 53B 7

C 14557 61 17 C 14829 53B 8




80 NUMERICAL INDEX
PART PAGE REF. PART PAGE REF PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.

C 14830 53B 9 C 15695 63 15 C 18098 21 14
(€ 14832 53B 11 C 15718 25 3 C 18101 9 18
C 14836 53B 15 C 15720 25 15 C 18103 13 12
C 14837 53B 5 c 15791 25 9 C 18103 15 12
C 14838 Cc 15721 27B 1 C 18103 21 27
C 14844 C 15726 43 7 C 18153 29 18
C 14866 C 15726 51 1 C 18197 57 12
C 14867 C 15729 51 2 C 18296 17 1
C 14872 C 15730 51 3 C 18384 51 9
C 14900 c 15731 51 4 C 18788 59 27
C 14906 C 15732 51 5 C 18812 33 i
C 14906 C 15733 51 6 C 18813 33 1
C 14916 C 15734 51 7 C 18850 69 7
C 14919 C 15735 51 8 C 18907 27B 2
C 14923 C 15737 51 10 C 8908 27B 15
C 14942 C 15738 51 11 40 7B 17
C 14944 C 15739 51 12 999 59 30
C 14944 C 15740 51 19005 2B A
C 14945 C 15743 25 3 19037 53B ¥
C 14946 C 15744 Qc 19472 27B -
C 14950 C 15946 X & C 19562 35 24
C 14953 C 15961 C 19562 57 5
C 14953 C 15970 Q C 19740 71 1
C 14970 C 15971 % C 21513 4 14
C 14975 C 16095 & C 21514 a 12
C 14976 C 16097 G 21618 57 -
C 14979 C 16098 43 C 22571 59 -
C 14990 C 41 C 22573 59 10
C 14991 C 43 15 c 22671 25 9
C 15007 71 20 C 22671 27B 9
C 15080 C 31 217 C 22738 13 56
C 15123 295 41 27 C 22738 15 56
C 15183 6297 47 2 C 22738 17 13
C 15184 16305 29 23 c 22738 19 2
C 15335 16305 37 18 C 22987 17 12
C 15396 C 16443 31 7 C 23245 25 10
C 15410 C 16484 29 q C 23245 27 3
C 15447 C 16485 29 1 C 23245 27B 10
C 15448 C 16516 53B 1 C 23506 25 18
C 15449 C 16616 278 19 C 23506 27 1
C 15451 C 16699 41 11 C 23506 27B 18
C 15452 C 16700 41 13 C 23740 25 6
C 15455 31 19 C 16744 41 3 C 23740 a7 6
C 15477 31 23 C 16786 25 13 C 23740 278 6
C 15478 43 23 C 16786 27 4 C 23245 27 3
C 15479 43 25 C 16786 27B 13 C 23858 13 45
C 15481 43 28 c 17217 1% 17 C 23858 15 45
C 15481 51 1. c 17217 25 19 C 23902 17 21
C 15515 25 7 C 17219 75 8 C 24138 13 8
C 15515 278 7 C 17236 43 12 C 24140 15

C 15556 25 11 C 17574 17 16 C 24141 15 7
C 15556 29B7 11 C 17763 57 23 C 24192 41 %
C 15557 25 8 C 17808 57 - C 24221 57 1
C 15557 27B 8 c 17811 53 24 C 24301 57 16
C 15632 37 19 C 18011 35 5 D 31945 41 4
C 15633 47 10 C 18097 9 24 D 40816 69 8
C 15690 63 10 C 18097 11 24 D 59700 53B 12
C 15691 63 11 C 18097 13 34 F 19892 19 1
C 15692 63 12 C 18097 13 46 F 59014 27B 14
C 15693 63 13 C 18097 15 34 G 49048 35 9
C 15694 63 14 C 18097 15 46 KO 200372 19 15




NUMERICAL INDEX

81

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
~ 200380 19 1 KO 235118 7 7 KO 237808 15 23
200383 19 4 KO 235125-s 13 11 KO 237727 13 45

KO 200408 19 8 KO 235125-s 15 11 KO 237727 15 45
KO 220174 13 49 KO 235125-s 21 29 KO 238057 5% 18
KO 220174 15 49 KO 235175 13 2 KO 240013 7 21
KO 220174 59 6 KO 235175 15 2 KO 240013 7 44
KO 220297 59 2 KO 235207 17 6 KO 270889 13 8
KO 220476 59 11 KO 235277 21 23 KO 270889 15 3
KO 230011 7 20 KO 235278 21 24 KO 271077 13 1
- KO 230011 7 43 KO 235287 9 2 KO 271077 15 1
KO 230170 7 16 KO 235288 9 16 KO 275066 7 26
KO 230170 7 39 KO 235289 9 16 KO 275066 7 49
- KO 230170 13 9 KO 235290 9 16 KO 275067 7 26
KO 230170 15 9 KO 235353 13 20 KO 275067 7 49
KO 230265 7 29 KO 235353 13 53 KO 275143 7 4
KO 230265 7 52 KO 235353 15 20 KO 275144 7 11
KO 230265 13 9A KO 235353 15 53 KO 275144 13 51
KO 230265 15 9A KO 235368 17 5 KO 2 15 51
KO 230675 19 1 KO 235447 19 10 59 13
KO 230722 57 19 KO 235448 19 9 7 3
KO 231032 7 5 KO 235476 21 25 : 5 3
KO 231052 21 16 KO 235494 21 8 o ¢ 13 58
KO 231281 57 20 KO 235496 21 12%&@ 15 58
KO 231355 21 31 KO 235572 9 \ O 275341 17 11
KO 232535 57 21 KO 235573 9 @) KO 275690 21 15
KO 232535 59 5 KO 235603 21 % KOA 536 5 9
KO 235003 9 11 KO 235631 7 KOA 220474 59 10
KO 235003 11 11 KO 235680 2 4 KOA 231533 59 1
~ 235004 9 7 KO 235747 6 KOA 235100 5 1
235007-S 7 17 KO 235747 6 KOA 235139 9 10

KO 235007-S 7 40 KO 235748 42 KOA 235256-S 21 26
KO 235007-S 13 10 KO 2 42 KOA 235327 7 22
KO 235007-S 15 10 KO 2 13 29 KOA 235327 7 45
KO 235008 7 15 KO 13 54 KOA 235569 9 15
KO 235008 7 38 K 7 15 29 KOA 235571 9 15
KO 235010 7 19 57 15 54 KOA 235611 9 6
KO 235010 7 42 5803 11 8 KOA 235616 9 15
KO 235011 7 18 235811 11 7 KOA 235743-8 21 28
KO 235011 7 41 O 235815 13 31 KOA 235827 11 6
KO 235025 13 C KO 235815 15 31 KOA 235845 17 8
KO 235025 13 KO 235818 13 35 KOA 235865 11 15
KO 235025 15 KO 235818 15 35 KOA 235866 11 15
KO 235025 15 52 KO 235826 7 14 KOA 235867 11 15
KO 235026 13 17 KO 235826 L 37 KOA 237344 11 10
KO 235026 15 17 KO 235868 11 17 KOB 235711 9 22
KO 235047 7 9 KO 235889 11 2 KOB 235949 11 22
KO 235048 7 6 KO 235890 11 16 KOB 236303 13 7
KO 235048 13 50 KO 235891 11 16 KOE235646 7 25
KO 235048 15 50 KO 235892 i1 16 KOE235646 7 48
KO 235052 17 7 KO 235951 17 11 L 15282 35 1
KO 235053 7 27 KO 235954 17 24 O  2815N 27B 16
KO 235053 7 50 KO 235955 17 4 R 15087 55 3
KO 235054 17 14 KO 236387 19 3 R 15090 55 8
KO 235057 13 59 KO 236438 15 4 R 15106 55 1
KO 235057 15 59 KO 236546 13 4 R 16147 55 12
KO 235070 13 29 KO 236611 9 13 R 16148 55 16
~ 235070 13 54 KO 236611 11 13 R 16161 55 9
235070 15 29 KO 237559 21 32 R 16287 9 19
KO 235070 15 54 KO 237658 13 5 R 16287 11 19
KO 235084 21 19 KO 237658 13 55 R 16287 13 27
KO 235085 21 18 KO 237658 15 5 R 16287 13 47
KO 235086 21 17 KO 237658 15 55 R 16287 15 27
KO 235117 7 8 KO 237808 13 23 R 16287 15 47




82 NUMERICAL INDEX

PART PAGE REF. PART PAGE REF.  PART PAGE REF.
NO. NO. NO. NO. NO. NO.  NO. NO.  NO.
N

R 17820 41 33 113- 118 7L 10 | 129- 325 33 16
T 25683 67 24 113- 206 13 14 | 129- 325 33 17
T 36441 41 18 113- 206 15 14 | 120- 400 67 47
Vv 34831 59 12 113- 206 39 9 | 129- 409 5
V34346 7 28 113- 207 13 25 | 129- 504 43 20
V. 34346 7 51 113- 207 13 33 | 129- 531 69 13
V34433 57 18 113- 207 15 33 129- 601 39 14
W 5063-S 9 21 113- 207 27B 20 | 129 601 g7 i
W 5063-S 11 21 113- 207 43 2 | 131- 1 29 12
W 5063-S 17 ¢ 27 113- 207 67 30 | 131- 176 31 30
W 5063-S 43 6 113- 208 17 26 | 131- 176 111
113- 208 25 20 | 131- 176 719

HARDWARE CODE NUMBERS 113- 219 39 12 | 131- 178 31 25

113- 219 67 34 | 181- 178 71 T

13- 514 29 14 113- 412 75 6 | 131- 301 9 26
13- 540 51 14 113- 417 71 5 | 131- 301 11 26
13- 612 59 28 113- 417 75 9 | 131 301 s “itgm
13- 650 49 2 113- 421 75 13 | 1 01 15 87
13- 652 49 2 113- 423 710 N 350 31 14
15- 420 21 9 113- 424 29 @ 366 4 35
25- 104 71 113- 424 31 P\t81- 629 59 5
25- 104 21 11 113- 424 39 s1- 1112 35 8

20

17

; €
25- 106 67 32 113- 424 o 132- 5 67 26
25- 1510 35 3 113- 425 @ 132- 48 23 5

N

73
41- 18 13 13 113- 441 3 ’ 132- 91 71 6
41- 18 15 13 113- 447 6 132- 306 75 12
61- 510 5 3 113- 607 q 7 132- 310 37 17

3

5

71- 410 17 9 114- 200

73- 528 45 33 114- 200 ) 31 132- 311 33 8
1 25 132- 311 33 9
17 20 132- 321 37 11

74- 610 55 25 115-
83- 55 49 19 115,208

83- 55 51 5 1 45 38 138- 59 71 19
92- 4 7 2 1 51 15 138- 96 37 14
92- 9 12 12 49 9 138- 96 67 6

6
92- 6 11 12 111 55 24 138- 99 33 4
92- 6 49 3 > 6- 119 39 11 138- 134 53 17
92- 6 67 3 @9 26- 119 67 37 138- 309 71 5
111- 1 21 % 126- 128 41 41 138- 2043 41 4
119« 1 29 129- 17 21 7 141= 2 67 25
111- 101 3 129- 17 29 29 141- 4 37 22
111- 108 5@ 6 129- 18 55 14 141- 56 67 40
111- 109 29 11 129~ 27 59 22 164- 41 25 4
113~. 131 35 21 129- 37 21 20 164- 41 27B 4
111- 202 31 31 129- 101 29 8 166- 24 43 21
111~ 202 59 15 129- 101 31 6 166- 86 45 38
111- 340 77 17 129- 101 35 23 166- 524 53 3
111- 362 77 3 129- 101 59 19 166- 535 53 18
111- 362 T 16 129- 101 67 15 166- 536 53 18
11:3- 1 41 46 129- 102 23 4 166- 561 43 4
113- 1 59 25 129- 102 29 16 169- 95 21 35
113- 2 17 13 129- 102 35 17 169- 131 59 24
213~ 4 67 14 129- 102 45 35 169- 146 69 14
113- 6 13 19 129- 102 47 8 173- - 210 59 3
113- 6 15 19 129- 102 59 14 173- 215 43 19
113- 6 17 3 129- 103 39 13 173- 224 59 8
113- 102 35 11 129- 103 67 36 178~ 938% 55 |
113- 102 59 31 129- 103 i 5 175- 400 31 4 L
113- 103 19 5 129- 105 75 10 175- 436 17 10
118 103 59 11 129- 105 vk 13 177- 94 5 n
113- 104 29 24 129- 107 67 29 187- 131 59 4
113- 104 35 15 129- 107 77 9 187- 408 59 7
113- 111 77 18 129- 122 59 20 187- 484 59 18
118- 118 23 7 129- 125 33 15 187- 1036 29 9

2 182- 310 67 4




NUMERICAL INDEX

83

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
7- 1036 67 11 193- 76 27B 5 321- 18 61 6
7- 1046 33 11 193- 524 69 6 321- 18 63 3
187- 1046 33 12 195- 104 17 18 321- 1571 63 1
187- 1047 59 6 195- 104 25 16 353- 157 31 0
187- 1251 23 2 195- 104 37 20
192- 17 55 15 195- 510 69 5
192- 18 21 6 195- 512 5 8
192- 18 29 28 195- 515 17 8
192- 18 55 28 195- 515 21 10
192- 18 59 4 195- 515 31 11
192- 18 59 23 195- 520 29 6
S 192- 19 13 18 195- 520 59 13
192- 19 15 18 195- 521 69 4
192- 19 17 2 195- 521 31 32
192- 19 17 9 195- 533 37 6
192- 19 17 13 195- 533 47 11
192- 19 21 13 195- 533 77 11 @
192- 19 29 7 195- 541 9 25
192- 19 31 5 195- 541 11 25 @
192- 19 41 45 195- 541 13 36
192- 19 59 26 195- 541 15 36
192- 19 67 16 195- 541 67 28 \0
192- 20 17 6 195- 541 71 7 \
192- 20 23 3 195- 541 75 @)
192- 20 29 15 195- 545 75 %
192- 20 35 10 195- 2021 &
192- 20 35 16 205- 27 5
el 20 45 34 205- 27
.20 47 7 211~ 9
1y2- 20 59 12 211- 16
192- 21 13 15 213- \
192- 21 13 24 214-
192- 21 13 32 214-
192- 21 15 15 21@
192- 21 15 24 7
192- 21 15 32 006
192- 21 17 19 5006
192- 21 17 25 8- 5007
192- 21 25 @ 18- 5007
192- 21 27B @ 218- 5007 45 37
192- 21 39 218- 5007 45 45
192- 21 43 3 218- 5007 67 21
192- 21 59 29 218- 5008 43 13
152- 91 67 35 218- 5062 43 10
192- 21 77 4 218- 5062 45 36
192- 23 29 19 218- 5064 43 12
192- 23 31 18 218- 5065 43 8
'192- 23 33 14 218- 5066 43 10
192- 23 39 2 218- 5066 45 36
192- 23 75 7 218- 5107 45 44
192- 23 77 10 219- 403 37 4
192- 23 77 12 219- 404 33 6
192- 25 77 8 219- 404 33 7
192- 26 55 35 219- 404 35 20
193- 5 59 9 219- 405 7 2
17~ 29 43 22 291w 4 41 7
{ 31 43 5 221- 12 47 11
19s- 57 35 22 221- 412 67 19
193- 60 17 10 221- 1130 73 1
193- 61 59 32 221- 1139 73 6
193- 70 59 19 221- 1375 73 5
193- 76 25 5 221- 1422 73 2






















